"

0.

CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

FCC RADIO TEST REPORT

Applicant Ubiquiti Inc.
685 Third Avenue, New York, New York 10017,
Address
USA
Equipment G3 Touch Wall
Model No. UTP-G3-Touch-Wall
Trade Name UBIQUITI
FCC ID SWX-UG3W

| HEREBY CERTIFY THAT :

The sample was received on Aug. 09, 2023 and the testing was completed on

Sep. 15, 2023 at Cerpass Technology Corp. The test result refers exclusively to

the test presented test model / sample. Without written approval of Cerpass

Technology Corp., the test report shall not be reproduced except in full.

Approved by:

Sl Lewe

Mark Lialc'i / Supervisor

Laboratory Accreditation:

\\\\\\\|u/,,//l

N Gy x
:Q &// % (\
Cerpass Technology Corporation Test Laboratory iIBEEMEQe \)

DT Testing Laboratory
; 3
“roly W 1439

CERPASS TECHNOLOGY CORP.
T-FD-511-0 V1.6

Issued date : Sep. 13, 2023
Page No. : 1 of 165
FCC ID : SWX-UG3W



o

il

CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
CONTENTS
1.  Summary of Test Procedure and TESE RESUILS .........ccuuiiiiiiiiiiiiie e 5
R Y o o o= 1] (=T = U To = o £ USSR 5
2.  Test Configuration of EQUIPMENT UNAET TEST......iuiiiiiiiiiee ittt e b 6
2.1. Feature of EQUIDMENT UNAET TESL......cciiiieiie ettt e e s e e e e e s e st e e e e e e e s e enneeees 6
2.2.  Carrier Frequency of ChanNEIS ........c..ooi it 7
2.3.  Test Mode and TeSt SOMWAIE.......ccoiiiiiiiiiiie et e e e st e e e nbbeeeeans 9
2.4.  DesCription Of TEST SYSIEIM ...cciiiiiiiiiiiii ettt e e e e s annneeas 11
2.5.  General INfOrmMation OF TEST........ueiiii ittt e e e e s e e e e e e e e e enes 12
2.6.  Measurement UNCEIAINTY ........c.uuiiiiiiiiie ittt et et e e b e e abn e e e s nanneeas 13
3.  Test Equipment and Ancillaries USed fOr TESES .....ccccoii oo 14
O N 1 =T o g P W R = To [T (=T 1= 0 £ O T TP T PP PROUPPR 16
4.1, Standard APPIICADIE ... ———————— 16
4.2.  Antenna Construction and DireCtional GaiN ............oooiiuuiiiiieeeiniiiiiieeeee e sieeeee e 16
5. Test of AC Power Line Conducted EMISSION .........cooiiiiiiiiiiiiiiiiiiiie e 17
Lo 00 =X A T o PR UPRRPRR 17
5.2, TESE PIOCEUUIES ...ttt ettt e e e e ekt e e e e e e e e s abb b e e e e e e e e e s anbnbreeeaaeeeanns 17
5.3, TYPICAI TESE SEUUD ..eeeiuteiiieitiiee ettt et s et e e ettt e s et e e e nbe e e e e neee 18
5.4, TeStRESUIL QNG DALA......ciiiiiiiiiiiiiie ettt e e e e e e et e e e e e e e s aabnbreeeeaeeeanns 19
LR T 111 o o] (oo =T o] 1 E TP P TP PP PP 21
6. Test of Spurious EMISSION (RAIAtEA)..........uuuuiuiiiiiiiiiiiiiiieiiieiiieieieieieeee e 22
G0 R 1= I 1 SRR 22
B.2.  TESEPIOCEUUIES .....eeiieiiie ettt ettt e e ettt e e e e e e st bbbt e e e e e e e e anbbbe e e e e e e e e aannbnbbeeeaaeeeaanns 23
TS T Y/ o] [o= 1 1T Y=Y (U o L PP PP 24
6.4. Test Result and Data (9KHZ ~ 30MHZ)........uuuuuiiiiiiiiiieiiieieieieieieieeareiereesieesrsrrrerersrnrrrerrn—.. 25
6.5. Test Result and Data (B0MHZ ~ LGHZ) ......ooiiiiiiiiiiiiiiie e 25
6.6. Test Result and Data (1GHZ ~ 40GHZ) ........uuuuiiiiiiiiiiiiiieieieieieieieesieierersiersrsrerersrsrnrnrerrrnrarnnnnn. 27
6.7. Restricted Bands Of OPEIratioN .........c.uueieiiiiiieiiiiiee ittt e e e 111
6.8. Test Photographs (B0MHZ ~ LGHZ) ........uuuiuiiiiiiiiiieiiieieieisisiseeesisreenrsenrsrersrsrerernrrrnnr——.. 112
6.9. Test Photographs (LGHZ ~ 40GHZ) .....coiiiiiiiiiiiiie ettt 113
7. OnTime, Duty Cycle and Measurement MethOdS ..........ccoioiiiiiiiiiiiiie e 115
725 T = I 1 PSRRI 115
7.2, TESEPIOCEOUIE ...ttt ettt e e e oo oo ba b et e e e e e e s e abbbe e e e e e e e e s anbbbbeeaaaeeeaanns 115
7.3, TESESEUUP LAYOUL ...oeeeiiiieiiiiiite ittt e e et e e e e s e s e e e e e e e snbnrn e e e e e e e e aaes 115
7.4, TeSERESUIL @NU DALA......coi ittt e e e e et e e e e e e e s nbe b e eeaaeeeeaas 115
7.5.  Measurement MEINOUS ..........uuiiiiiie e r e e e s e st e e e e e e s snntnaneeeeeeeeeanns 115
8. 6dB Bandwidth & 99% Occupied BandWidth .............ccuuuiiiiiiiiiii e 117
00 =X A T o R 117
8.2, TESE PIOCEUUIE ...ttt e e et e e e e e e e e s bbbt et e e e e e e e e annbbeeeeaaeas 117
8.3, TESE SEIUP LAYOUL .....eeiiiieiie ettt ettt ettt e e ettt e e e s e e et e e e s e e nnnnneeeeeeas 117
8.4,  TEStRESUIL QNG DALA......ceiiiiiiiiiiiiiiii ettt e e e e e e e e e e e e e e e nnbaeaeeaeeas 118
9.  26dB Bandwidth & 99% Occupied BandWidth ..............ccoeeiiiiiiiiiii e 126
S R =21 o N 1 1 TP TT T UUPUPRRP 126
CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023
T-FD-511-0 V1.6 Page No. : 2 of 165

FCCID : SWX-UG3W



o

il

CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
LS I 1151 A o (o ol =To (U] PSPPSRI 126
0.3, TESE SEIUP LABYOUL ..evuuiiiiiii ettt sttt ettt e e e e et s s e e e s e e e tb b s e e e e e e ees bbb n e e e e e eesennanns 126
9.4, TeSt RESUIL QNG DALA. ... .eeiiiiiiiiiiiiiiii ettt e e e e s e s e e e e e e s e e snnereeeeaaeas 127
L0, AVEIAGE POWE ...ttt e e et et e et r e e e e et e e e ta b r e e e e e e e e e e et e e e rar e 145
0 T =1 1 PRSP 145
O T =1 A o o od= T 0 = PRSPPI 146
10.3. TSt SELUP LAYOUL ...oooiiiiiiieiii et e e e e s e e e e s 146
10.4. TeSt RESUIL NGO DALA.........eiiiiiiiiie ittt e e st e e s stb e e e s nabe e e e s nsbeeeesanneeeas 147
11, POWET SPECIIAI DENSILY ......veieieiiiite ettt ettt e s bbbt e s bbbt e e s sbe et e s bbee e e s annne e e s annneeas 152
O O =1 13 PSPPI 152
11.2. TESEPIrOCEAUIE ... 152
11.3. TESE SELUP LAYOUL ....ciiieiitiiei ettt sttt e e e e e et e et a e e e e e et e e bab s e e e aaeaeabaneeeaeaeees 152
11.4. TeSt RESUIL AN DAt@.......cc.uveiiiiieeiiiiiiiiie et e e e e e e e e s et e e e e e e s s snnbeeeeaaeeesansneeees 153
D2 - To [ To I = To [0 1T g Ty YA = d o o 1] | = R 164
12.1. ApPlicable STANTAIAS .........oooiiiiiiiiiiii et 164
12.2. EUT SPeCifiCatiOn.......cccciieeeeeee e 164
12.3. RESUIL ... 165
CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023
T-FD-511-0 V1.6 Page No. : 3 of 165

FCCID : SWX-UG3W



o

CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02

History of this test report

Report No. Issued Date Description

23070289-TRFCCO02 | Sep. 13, 2023 | Original

CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023
T-FD-511-0 V1.6 Page No. . 4 of 165
FCCID : SWX-UG3W



o

CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

1. Summary of Test Procedure and Test Results
1.1. Applicable Standards

ANSI C63.10:2013
FCC Rules and Regulations Part 15 Subpart E §15.407

KDB 789033

FCC Rule Description of Test Result

15.203 Antenna Requirement PASS
15.207(a) AC Power Line Conducted Emission PASS
1":1’;1_%(;) Radiated Spurious Emission PASS
15.407(a) 26 dB & Occupied Bandwidth PASS

15.407 6 dB Bandwidth PASS
(a)l 2?2)7(3) Average Power PASS
15.407(a) Power Spectral Density PASS

2.1091 Radio Frequency Exposure PASS

*The lab has reduced the uncertainty risk factor from test equipment, environment and staff
technicians which according to the standard on contract. Therefore, the test result will only be

determined by standard requirement,measurement uncertainty evaluation is not considered.

*This EUT has been also tested and compiled with the requirement of FCC Part 15, Subpart B,
recorded in a separate test report(23070289-TEFV01).
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2. Test Configuration of Equipment under Test

2.1. Feature of Equipment under Test

802.11b/g/n: 2400-2483.5MHz
Operation Frequency Range | 802.11a/n/ac:5150-5250MHz, 5250-5350MHz,
5470-5725MHz, 5725-5850MHz

802.11b/g/n: 2412MHz~2462MHz
Center Frequency Range 802.11a/n/ac:5180-5240MHz, 5260-5320MHz,
5500-5720MHz, 5745-5825MHz

WLAN:

2.4GHz:

802.11b: CCK, DQPSK, DBPSK

Modulation Type 802.11g/n: BPSK, QPSK, 16QAM, 64QAM

5GHz:

802.11n/a: BPSK, QPSK, 16QAM, 64QAM
802.11ac: BPSK, QPSK, 16QAM, 64QAM, 256QAM

Modulation Technology DSSS, OFDM

WLAN:

2.4GHz:

802.11b: 1, 2, 5.5, 11Mbps

802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps
Data Rate 802.11n: MCSO0 — MCS7, HT20/40
5GHz:

802.11a: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n: MCSO0 — MCS7, HT20/40
802.11ac: MCS0 — MCS9, VHT20/40/80

Antenna Type ANT C:Chip Antenna

2400-2483.5MHz: ANT C: 2.70dBi
5150-5250MHz: ANT C: 3.80dBi
Antenna Gain 5250-5350MHz: ANT C: 3.80dBi
5470-5725MHz: ANT C: 2.40dBi
5725-5850MHz: ANT C: 0.90dBi

Note:

1. EUT support TPC Function.

2. BT and WLAN can simultaneously transmission.

3. EUT support Client Mode without radar detection.

4. For more details, please refer to the User’s manual of the EUT.
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2.2.

Carrier Frequency

of Channels

Band: 5150MHz-5250MHz

802.11a, 802.11n HT2

0, 802.11ac VHT20

Channel Frequency(MHz) Channel Frequency(MHz)
*36 5180 44 5220
*40 5200 *48 5240
802.11n HT40, 802.11ac VHT40,
Channel Frequency(MHz) Channel Frequency(MHz)
*38 5190 *46 5230
802.11ac VHT80
Channel Frequency(MHz)
*42 5210
Band: 5250MHz-5350MHz
802.11a, 802.11n HT20, 802.11ac VHT20
Channel Frequency(MHz) Channel Frequency(MHz)
*52 5260 *60 5300
56 5280 *64 5320
802.11n HT40, 802.11ac VHT40
Channel Frequency(MHz) Channel Frequency(MHz)
*54 5270 *62 5310
802.11ac VHT80
Channel Frequency(MHz)
*58 5290
Band: 5470MHz-5725MHz
802.11a, 802.11n HT20, 802.11ac VHT20
Channel Frequency(MHz) Channel Frequency(MHz)
*100 5500 124 5620
104 5520 128 5640
108 5540 132 5660
112 5560 136 5680
116 5580 *140 5700
*120 5600
802.11n HT40, 802.11ac VHT40
Channel Frequency(MHz) Channel Frequency(MHz)
*102 5510 126 5630
110 5550 *134 5670
*118 5590
802.11ac VHT80
Channel Frequency(MHz) Channel Frequency(MHz)
*106 5530 *122 5610
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Band 3: Straddle Channel
802.11a, 802.11n HT 20, 802.11ac VHT20
Channel Frequency(MHz)
*144 5720
802.11n HT40, 802.11ac VHT40
Channel Frequency(MHz)
*142 5710
802.11ac VHTS80
Channel Frequency(MHz)
*138 5690
Band: 5725MHz-5850MHz
802.11a, 802.11n HT20, 802.11ac VHT20
Channel Frequency(MHz) Channel Frequency(MHz)
*149 5745 161 5805
153 5765 *165 5825
*157 5785
802.11n HT40, 802.11ac VHT40
Channel Frequency(MHz) Channel Frequency(MHz)
*151 5755 *159 5795
802.11ac VHT80
Channel Frequency(MHz)
*155 5775
Note: Channels remarked * are selected to perform test.
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2.3. Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to ANSI
C63.10.

b. The complete test system included remote workstation and EUT for RF test. The remote
workstation included Notebook.

c. An executive program, ” QRCT ver. 4.0.00201.0” under Windows OS system was executed to
transmit and receive data via WLAN.

d. The following test modes were performed for the test:

Conducted Emissions from the AC mains power ports
Test Mode | Operating Description
1 802.11a (6Mbps) , From POE
2 802.11ac VHT?20 (6.5Mbps) , From POE
3 802.11ac VHT40 (13.5Mbps) , From POE
4 802.11ac VHT80 (29.3Mbps) , From POE
5 Power On, Power Form Adapter
caused “Test Mode 2” generated the worst case, it was reported as the final data.
Radiation Emissions (BELOW 1GHz)
Test Mode | Operating Description
1 802.11a (6Mbps) , From POE
2 802.11ac VHT20 (6.5Mbps) , From POE
3 802.11ac VHT40 (13.5Mbps) , From POE
4 802.11ac VHT80 (29.3Mbps) , From POE
5 Power On, Power Form Adapter
caused “Test Mode 2” generated the worst case, it was reported as the final data.
Radiation Emissions (1GHz ~ 40GHz)
Test Mode | Operating Description
1 802.11a (6Mbps) , From POE
2 802.11ac VHT?20 (6.5Mbps) , From POE
3 802.11ac VHT40 (13.5Mbps) , From POE
4 802.11ac VHT80 (29.3Mbps) , From POE

caused “Test Mode 1~4" generated the worst case, they were reported as the final data.
Note:

1. There are two kinds of test voltage: AC 120V / 60Hz and AC 240V / 60Hz.

For AC Power Line Conducted Emission& Radiated Spurious Emission: AC 120V / 60Hz
is worst case.
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Modulation Type TX CONFIGURATION
802.11a 1TX
802.11n HT20 1TX
802.11n HT40 1TX
802.11ac VHT20 1TX
802.11ac VHT40 1TX
802.11ac VHT80 1TX
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2.4. Description of Test System

RF Conducted
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
POE UBIQUITI GP-H480-050G N/A 0.6m /NS
RJ45 Cable TE CONNECTIVITY CATSE 1.2m /NS N/A
TYPE-C(Blue) kolin KEX-DLCPOS8 1m /NS N/A
Radiated Emissions
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
POE UBIQUITI GP-H480-050G N/A 0.6m /NS
RJ45 Cable | TE CONNECTIVITY CAT5E 1.2m /NS N/A
TYPE-C(Blue) kolin KEX-DLCPO08 Im /NS N/A
Adapter hoda TC-03 N/A N/A
AC Power Line Conducted Emission
Equipment Brand Model Length/Type Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
POE UBIQUITI GP-H480-050G N/A 0.6m /NS
RJ45 Cable TE CONNECTIVITY CAT5E 1.2m /NS N/A
TYPE-C(Blue) kolin KEX-DLCPO8 1m /NS N/A
Adapter hoda TC-03 N/A N/A
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2.5. General Information of Test

X] Test Site

Cerpass Technology Corporation Test Laboratory

Address: No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848,
Taiwan (R.O.C.)

Tel: +886-3-3226-888
Fax: +886-3-3226-881

FCC | TW1439, TW1079

IC 4934E-1, 4934E-2

Frequency Range
Investigated

Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 40,000MHz

Test Distance

The test distance of radiated emission from antenna to EUT is 3 M.

Test Item Test Site Test period Enwron_mental Tested By
Conditions
RF Conducted | RFCONOL-NK |  2023/8/9~2023/9/15 | 22727 C /1 eon Huang
Radiated Emissions|  3MO2NK |  2023/8/11~2023/9/5 | ‘oo ! |Leon Haung
AC Power Line 5 o
Conducted Emission CONO1-NK 2023/09/05 25°C /56% |Leon Haung
CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023
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2.6. Measurement Uncertainty
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with
the emissions test results be included in the report. The measurement uncertainties given
below are based on a 95% confidence level (based on a coverage factor (k=2)
Measurement ltem Uncertainty
AC Power Line Conduction(150K~30MHz) +3.28dB
Radiated Spurious Emission(9KHz~30MHz) +3.5dB
Radiated Spurious Emission(30MHz~1GHz) 15.1dB
Radiated Spurious Emission(1GHz~40GHz) 1+5.2dB
6dB Bandwidth 15.4%
26dB Bandwidth 14.4%
Occupied Bandwidth +4.5%
Peak Output Power(Conducted Power Meter) | £1.1dB
Power Spectral Density +2.0dB
Duty Cycle +3.5%
Frequency Stability 10.23KHz
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3. Test Equipment and Ancillaries Used for Tests

Test ltem Radiated Emissions
Test Site Semi Anechoic Room(3M02-NK)
Instrument Manufacturer Model No Serial No Calg)arl?:on Valid Date
Bilog Antenna Schwarzbeck VULB9168 275 2022/11/18 | 2023/11/17
Active Loop Antenna Schwarzbeck FMZB 1513 414 2023/02/03 | 2024/02/02
Horn Antenna EMCO 3115 31589 2023/03/23 | 2024/03/22
Horn Antenna EMCO 3116 31970 2023/03/03 | 2024/03/02
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2023/07/05| 2024/07/04
Spectrum Analyzer |ROHDE & SCHWARZ FSP 40 100047 2023/02/24 | 2024/02/23
Preamplifier Agilent 8449B 3008A01954 |2023/03/08| 2024/03/07
Preamplifier EMC INSTRUMENTS EMC184045 980065 2022/11/11 | 2023/11/10
Preamplifier EM Electronics corp. EM330 60658 2022/10/04 | 2023/10/03
Cable-6m(9k~300M) NA EMC5D-BM-BM-6 130606 2023/03/13| 2024/03/12
. HARBOUR
Cable-3in1(30M-1G) INDUSTRIES LL142 CCE1315 2023/02/25| 2024/02/24
Cable-0.5m(1G-40G) | HUBER SUHNER SUCOFLEX 104 805443/4 2023/03/07 | 2024/03/06
Cable-3m(1G-40G) HUBER SUHNER SUCOFLEX 104 805796/4 2023/03/07 | 2024/03/06
Cable-8m(1G-26.5G) WOKEN WCBA-WCA203SM CCE1374 2023/03/07 | 2024/03/06
Cable-0.5m(30M-40G)| HUBER SUHNER SUCOFLEX 102 28420/2 2023/03/07 | 2024/03/06
Cable-3m(10M-40G) | HUBER SUHNER SF102 804619/2 2022/10/11| 2023/10/10
High Pass Filter Warison WFIL-H3000-18000F-03| WRJ5CFWC2J1 | 2023/07/03 | 2024/07/02
Highpass Filter Warison WFIL-H7500-18000F |WRQ4BFWC2J1|2023/03/13| 2024/03/12
Notch Filter Warison WEIL-N5925-7125F-04 WRQ“BIFWC“M 2023/03/13 | 2024/03/12
E3 AUDIX v8.2014-8-6 RK-000529 NA NA
Test Item RF Conducted
Test Site RFCONO1-NK
Instrument Manufacturer Model No Serial No Calg’;fglon Valid Date
CAX Signal Analyzer KEYSIGHT N9000B MY57100339 2022/11/29 2023/11/28
Power Meter Anritsu ML2495A 1224005 2023/03/07 | 2024/03/06
Power Sensor Anritsu MA2411B 1207295 2023/03/07 | 2024/03/06
Attenuator KEYSIGHT 8491B MY39250703 | 2023/03/08 | 2024/03/07
0
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Test Item AC Power Line Conducted Emission
Test Site CONO1-NK
Instrument Manufacturer Model No Serial No Calg);?:on Valid Date
EMI Receiver ROHDE & SCHWARZ ESCI 101200 2022/12/09 | 2023/12/08
Line Impedance
Stabilization Network Schwarzbeck NSLK 8127 8127-568 2023/05/10 | 2024/05/09
Pulse Limiter ROHDE & SCHWARZ ESH3-72 101933 2022/09/29 | 2023/09/28
Cable-6m(9k~300M) NA EMC5D-BM-BM-6 130605 2023/09/05 | 2024/09/04
E3 AUDIX v8.2014-8-6 RK-000531 NA NA
0
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4. Antenna Requirements

4.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall

be used with the device.

And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of directional gain

greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.

4.2. Antenna Construction and Directional Gain

Antenna Type

ANT C:Chip Antenna

Antenna Gain

5180-5240MHz: ANT C: 3.80dBi
5260-5320MHz: ANT C: 3.80dBi
5500-5700MHz: ANT C: 2.40dBi
5745-5825MHz: ANT C: 0.90dBi
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5. Test of AC Power Line Conducted Emission

5.1. Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz,
according to the methods defined in ANSI C63.10-2013. The EUT was placed on a
nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface
cables and equipment positioning were varied within limits of reasonable applications to

determine the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz2) (dBuv) (dBuv)
0.15-05 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

5.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was

kept at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network

(LISN).

-~ o o o

= «Q

Maximum Hold Mode.

All the support units are connecting to the other LISN.

The frequency range from 150 kHz to 30 MHz was searched.

The LISN provides 50 ohm coupling impedance for the measuring instrument.
The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with
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5.3. Typical Test Setup

| A 80cm
4 \J \ )
80cm —°
1 o
LISN v LISN
L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e = e e e e e e e e e e e e e e e e == J
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5.4. Test Result and Data

Power

AC 120V / 60Hz

Pol/Phase : | LINE

Test Mode

Mode 2

4ppLevel (dBuv)

a0
&0
To

&0 T

| LISH-CLASSH (L)

LISN-CLASS B [AV

S'D = --\_.___ |
12
40 1
30| |34 u/“\
20
10
015 0.2 0.5 1 2 5 10 20 30
Frequency (MHZ)
Frequency Factor  Reading Lewvel Limit Margin Detector  P/F
No. [ MHz ) (dB)  (dBuV) (dBLV)  [dBuV) (B}
1 /.15 9.97 i1.87 51.84 55.95 -#4.491 Averags P
2 a.1s g2.97 43 /¥ 53 .64 BS .95 =-13.31 QP P
3 B 18 o9y 1604 2E.91 S4. 580 -7 .75 Averags P
4 @ 1B 0.497 38.21 A8.18 B4 . 66 -16 .48 OF F
5 9,28 9.97 14.06 24 .93 £3.56 -28.63 Avarags P
& B.28 9.497 35.45 45 .46 63.56 -18.1¢ QP P
7 B.22 9.497 13.5B 23.55 52.6B -29.13 Averngs P
i B.22 9.97 32.94 42.91 G2 .68 -15.77 QF F
9 4.558 1&8.24 15.24 25.48 45, 68 -2E.52 Average F
18 4,58 18, 24 28,68 L 56,88 -Z25 .88 L] P
11 FY¥_53 18 .78 I5_38 36 .18 58.88 -13 .84 Averags P
12 22.53 1. 78 23.06 39.74 B, B -6, 26 Op F

Note: Lewvel=Reading+Factor

Margin=Level-Linit

Factor={LISN or ISN or

Current PropslFactor + Cable

Loss
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Power : | AC 120V / 60Hz Pol/Phase : | NEUTRAL
Test Mode  : | Mode 2
100 LEve! (WBUV}
an
g0
7o
T LISN-CLASS B (QF)
EEI B
L; -\_\-‘_\— .
50 -— I1SH-C1 ASS B (AV)
40
3o
in
10
0
05 0.2 0.5 1 2 b 10 20 30
Freguency (MHz)
Frequency Factor Reading Lawal Limit Margin Detector PiF
Mo {MHzZ) == {dBUV) [ dBuW) {dBuv) g=1=H]
1 2,15 8.37 21.38 31.35 56.00 -24.55 Average P
2 2,15 8.37 42,91 52.88 G5, 00 -13.12 qF P
I3 8.19 9,95 17 .16 27.12 54,215 -27.15 Average P
4 #.,1% E = 2] 37.92 47.55 64,15 -16.57 qF P
5 B.22 3.98 13.69 £3.85 52.0& -48.85 AVErage F
B .1z 9.95 33.32 43 328 B3 .GB& -19.48 QF P
7 4 48 18.17 16.21 15,38 46 .64 -149.5/2 dverage P
a8 4,48 18.17 31.35 31.52 56.04 -14.4%8 [aly R
g9 18.14 18.52 13.15 23.77 5&.064 -26.23 Average P
1a 18.14 18.52 2e.59 31.21 =t -2B.73 QF P
11 22,53 18.75 25.46 36.21 Se. o0 -13.73 Average P
1z 22,53 18.73 29.11 39,945 oe.oa -2@.84 QF P
Hote: Lawvasl=Rezding+Factor
Margin=Lewvel-Limit
Factor={LISH or ISN or Currert Probe)Factor + Cable Loss
CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023
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6. Test of Spurious Emission (Radiated)

6.1. Test Limit

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the

maximum emissions outside of the frequency bands of operation shall be attenuated in

accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below
the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the
band edge increasing linearly to a level of 27dBm/MHz at the band edge.

(5) The emission measurements shall be performed using a minimum resolution bandwidth of
1 MHz. A lower resolution bandwidth may be employed near the band edge, when
necessary, provided the measured energy is integrated to show the total power over 1
MHz.

(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set
forth in 815.209. Further, any U-NII devices using an AC power line are required to comply
also with the conducted limits set forth in 815.207.

(7) The provisions of §15.205 apply to intentional radiators operating under this section.

(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as
close to the upper and lower frequency band edges as the design of the equipment

permits.
CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023
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6.2. Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on

the top of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four

meters above ground to find the maximum value of the field strength both horizontal

polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. Ifthe emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement
antenna.

e o

Note:

1.The supporting fixture shall permit orientation of the EUT in each of three orthogonal
axis positions such that emissions from the EUT are maximized.
(Y-AXIS is the worst.)

2.Due to the test software function limit the operation band setting(200dBuV/m). There's no
corresponding limitation in the actual test item.
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6.3. Typical Test Setup
Below 30MHz test setup
Antenna

Equipment under Test

\4

l 0.8M
Turn Table
) \ Ground Plane
Receiver
30MHz- 1GHz Test Setup
Antenna
Equipment under Test
*  3m
0.8M
Turn Table
) \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
4@ Equipment under Test
¢— » 3m
1.5M
Turn Table
MWW
"
\ Absorber

Receiver

Ground Plane
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6.4. Test Result and Data (9kHz ~ 30MHz)

The 9kHz - 30MHz spurious emission is under limit 20dB more.

6.5. Test Result and Data (30MHz ~ 1GHz)

Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 2

70 Level (dBuVim)

60
M RADIATED
—

50 !

40| — 34

30

20

10

30 100. 200. 300. 400. 500. 600. T00. 200. q00. 1000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

M. (MHz) (dB) (dBuv) (dBuV/m) {(dBuV/m) (dB) {cm) (deg)
1 53.28 -18.68 47 .16 36.438 48 .88 -3.52 QP 188 112 P
2 171.62 -11.43 44 .73 33.38 43.58 -1@.28 Peak 488 a P
3 284.14 -18.56 45,32 35.76 46,88 -1a.24 Peak 488 a P
4 315.18 -9.49 45,83 35.54 45.88 -18.46 Peak 488 a P
5 499 .48 -5.18 38.15 32.97 46.88 -13.83 Peak 488 8 P
B 875.84 1.31 33.12 34.43 45.88 -11.57 Peak 488 a P

Mote: Level=Reading+Factor
Margin=Level-limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2

70 Level (dBuVim)

60
JM RADIATED
—

50 :
= s
40 3 5

30

20

10

-10

30 100. 200, 300, 400, 500. 600. 700, 800. a00. 1000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Mo. {MHz ) (dB) (dBuV) (dBuVW/m) {dBuV/m) (dB) {cm) (deg)
1 53.28 -18.68 47 .29 36.61 48,88 -3.39 QP 316 51 P
pi 146.48 -18.86 45.88 34.22 43.58 -9.28 Peak 498 368 P
3 165.88 -11.1@ 45.43 37.33 43.58 -6.17 Peak 488 368 P
4 278.32 -18.79 52.82 42.83 45,88 -3.97 QP lea 142 P
5 319.86 -9.48 58.85 48.57 45.88 -5.43 Peak 488 368 P
B 518.88 -4.,59 48.65 36.86 45,88 -9.94 Peak 488 368 P
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023
T-FD-511-0 V1.6 Page No. : 26 of 165

FCCID : SWX-UG3W



.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

6.6. Test Result and Data (1GHz ~ 40GHz)

Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 1, Band 1, CH36

Q?Level {dButim}
90
80 |
ro| MLNEH U L

&0 I ",

FCC-5G-PEAK- (B1+-B3)

BG-AVG

&0
40
30
20

10

0
1000 4000. 8000. 412000. A46000. 20000, 24000, 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Lavel Limit HNargin Detector Height Azimuth PSF
N (MHz ) (dB) (dBuv] [dBuvym] (dBuV/m) (dB) {cm) {deg)

1 5156 .80 G.748 44.23 58.93 54 .68 -5.87 Average 1aa 243 P
2 5154.84 f.78 56.54 63,58 7488 -18.58 Peak 1aa 243 P
3 518000 .85 B9.15 o6 .ee iga.ee  -le4.oQ Averzge laa 243 F
4 Slse.eq B.85 99.42  1es.27  i@e@.e8  -93.73 Feak 1aa 243 P
5 1e360.04 15.84 13.312 5B.15 63, 28 -0.a4 Peak 1aa 123 P
§ 15540.84 19,08 38 .86 49,66 >4 .68 -4, 34 Averzge laa Z26 F
71554488 19,68 43.44 63,84 7a.ea  -18.98 Peak laa 226 P

Hote: Lewvel-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH36 :

Level (dBuv/m)

a7,
a0

€0 FCC.5G.PEAK. [B1-B3)

L RLEIRE | SN ESERRRRSRpee [ 1 S S | S | N

60 5

. | 5G-AVG
50

40
30
20

10

0
1000 4000, 8000.  12000. 16000. 20000. 24000. 28000. 32000, 36000. 40000
Frequency (MHz)

Frequency Factor Reading Lewel Limit Margin Detector Height Azimuth PYF

No.  (MHz) (dE)  (dBu¥) (dBuw/m) (dBuv/m)  (dE) {cm) {deg)
1 =156.88  A.78 43,74  S@.44 54,88 -3.56 Rverage 164 4 P
2 515a .28 G.70 56.21 B62.91 74 .00 -11.89 Feok 1643 o4 P
3 SlBe.@e  6.85  B8.82 94,87  299.89 -165.13 Average 109 g4 P
4 S1B@.®8  6.85  08.21 185.86 2109.80  -04.04 Peak 124 g4 P
5 18366 .88 15. 84 47.41 S58.25 6&.28 -9.495 Feak 184 T4 P
f 15548.28 19.6@  29.55 49,15 54,88  -4,85 Average 188 151 P
7 15544 .88 19, 0 42,84 5l.44 74 .00 -11.56 Feok 1643 151 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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Power . | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 1, CH40
E_”,,L!'.E'n.llill (dBuNim)
a0
80 FCO-56-PEAK. (B1-B3)
ol WFTYL AR 0
] ]
E
o0 5G-AVG
50
Al
30
20
10
0
1000 4000, 000, 12000, 16000, 20000, 24000, 28000, 32000, 35000, 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth PJF
MO . (MHZ) [CB) (dBuUW) (dBuUv/m) (dEUV,/m) [dB) (cm) (deg)
1 5158.8a .78 43,28 49,98 54,24 -4.82 Average lag 238 P
2 El15@, 63 6.78 E5. 34 63,04 74,20 -18.95 Peak 1aE 238 P
3 S2e8.08 B.95 59.29 96. 14 Zee.a8 -183.75 Average 188 138 F
4 52868, 08 B .95 g9 57 185,532 286 .00 -93 .48 Pzzak 1aE 138 F
5 184ea.08 15.75 42 .o 58.63 og.za -3.57 Peak 184 127 F
6 15088.08 19.55 38.55 58,14 54,88 -3.98 Average lag 223 P
7 15586,.08 19,55 43,15 62.78 74,58 -11.38 Peak 1aE 223 P

MNote: Level=Reading+Factor
Margin=Lewel-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH40 :

SI;,,L:e.ﬂ.nratl (dBuVim)

a0

80 FCC 5G-PEAK. (B1-B3)

7ol TNUFTIH AL 1

o 5G- AVG

m E

40

30

20

10

0
1000 4000, BOOD. 42000, 16000, 20000, 24000, 22000, 32000, 35000, 40000
Frequency {(MHz)
Frequency  Factor Reading Level Limit Margin Detector Height Azimuth PAF
Mo (MHz) [dB) (dBuv) (dBuv/m) (dBuW/m) [dB) fcm) {deg)

1 515&. a8 B.78 43 35 5@.@s5 54 .38 -3.85 Auerage 1laa Bd F
2 S15@. 88 G.78 56.19 62.8%9 74,846 -11.11 Feak 188 G4 F
£ 5286, 08 5.95 88.14 95,88 2e8.88 -184.91 Average laa B4 P
4 E2Ea, aa B.O% 08.92 185,87 288 , 30 -94,132 Peak 1@ 54 P
5 184e8.88 15.75 42 .04 58. 359 bdE.Ze -3.,81 Feak laa i F
B 1568&.88 189.55 2844 48.89 54 .38 -5.81 Auerage 1laa 154 F
7 155e8.808 19.55 435,16 62.7 74,846 -11.23 Feak 188 154 F

Mote: Level=Reading+Factor
Margin=Lewvel-Limit
Factor=Antenns Factor + cable loss - Smplifier Factor
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Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 1, CH48

Leveal (dBuVim)

a7
an
&0 FCC-5G-PEAK- {B1-B3)
7ol T T LT L
i I
5
60 hG- AVG
5|:| i
40
20
20
10
0
1000 4000. 2000. 12000, 16000. 20000. 24000, 28000. 32000, 36000. 40000
Frequency (MHz)
Frequency Factor Reading Lewel Limit Margin Detector Height Azimuth PJF
Mo . (MHz) [dB) TdBuV)  {dBuVym)  (dBuV/m) {dE) {cm) {deg)
1 5156, o8 5.70 43,11 45,91 54 .08 -4.,89 Average 1iEma 241 F
2 515%8.88 5,78 55.88 B2.58 74,04 -11.42 Peak 184 2481 p
3 E24@E ., aa 7 .aa 28. 89 G5 .39 2a6.68 -1684.11 Average 1843 241 F
4 5248, 08 7 .aa 99.15 186.15 288 .89 -95.85 Feak 186 241 F
5 18486.88 15,88 42,43 58,31 R .28 -9, 89 Peak 104 128 p
& 15710.04d 13.15 29.08 48.24 54 .08 -5.76 Average 1iEma 23a F
7 157Ma.e8 19,16 42,57 81.73 74,04 -12. 27 Peak 184 238 p
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH48

07 Level (dBuVim}

oa

Bl
ro| TR U
5 7

il

FCC-5G-FEAK- (B1+-B3)

5G- AG

50 !
44
30
20

10

0
1000 4000, &0040. 12000. 16000, 20000. 24000, 28000. 32000. 3G000. 40000
Frequency [MHz)

Frequency Factor Reading Lavel Limit Wargin Detector Hsight Azimuth PSF

N [MHEz ) {dB) (dBuv) (dBu¥/m] [dBu¥/m] {dB) {em) {d=g)
1 5158 .88 6.78 43,17 43, 87 =488 -4,13 Average laa B3 P
2 51548 &84 6.78 SR.17 BZ BT 7488 -11.13 Feak 16868 a3 P
3 52440 .60 7 .08 87 .24 94,24 roe.88 -185.7a Averasge 188 63 F
4 5248.84 7.08 98.53 185.53 le@.e@ -94.47 Peak laa a3 P
5 18438 .88 15.88 43,29 E9.17 E8.28 -9.83 Peak 188 T4 P
G 15728.88 19.16 £9.48 45 .69 =488 -5.36 Avergge laa 152 P
7 15728 .88 19.18 1.RA Bl .82 7488 -13.18 Feak 1686 152 P

Note: lLewvel=Reading+Factor
Margin=-Level-Limit
Factor=fntenna Factor + cable losc - Amplifier Factor
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Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 2, Band 1, CH36

07 Level {dBuV'm})
o
Bl

rol TR HL UL U U U

G0

FCC-53G-FEAK- (B1-83)

5G- MG

50 !

41
30
210

10

il
1000 4000, &000. 12000. 16000. 20000. 24000, 28000. 32000, 36000. 40000
Frequency [MHz)

Freguency Factor Reading Lavel Limit Margin Detector Height Azimuth PSF

No. [MHz ) {dB) {dBuV) (dBu¥/m)} [dBuV,/m] {dB) {om) {d=g)
1 5158.88 6.7T8 44,99 51.69 =4, 88 -4.31 AVErggs laa 239 P
2 5158 .88 6.7T8 57.749 /.49 74 BE -8.51 Feak 186 349 P
3 5186 .68 G.85 §9.55 946 .48 le@.88 -103.08 Averags laa 239 P
4 515868 6.85 98.69 185.54 lea.ea -84 .45 Peak laa 239 P
5 18368.88 15. 34 43,83 E9.67 B8, 28 -8.53 Peak 186 113 P
g 15548.89 19. 08 38.3T7 49 .97 =4, g8 -4.83 AVErgge laa 228 P
7 15548.848 19. pE 1.98 B2 .56 7458 -11.44 Feak 186 228 P

Mote: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor 4+ cable loss - Amplifier Factor
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Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH36

Lewel (dBuvim)

ar
an
80 P :
FCC-6G-PEAK. (B1+-B3)
70 S e ] |
| 5
60 5G-|AVG
50
40
30
20
10
0
1000 4000. 80040, 12000, 16000, 20000, 24000, 285000, 32000. 36000, 40000
Fraquancy (MHz)
Fraquency Factor FReading Level Limit Margin Detector Height Azimuth PJF
Mo {MHzZ ) (ds] [dBUV)  (dBuVym)  (dBuY/m) (dE ) fom) [deg)
1 5158, 88 B.78 44 .63 51.38 54,88 -2.62 Average lea B3 P
2 5158, 88 B.78 56.77 B3.47 74,88 -1e.53 Peak laa B3 P
3 S158.88 E.55 G6.23 95.18 Z@a. 08 -184 .99 AvErage laa B3 F
4 188,88 6.85 a7 .87 164,72 208, 88 -95.23 Peak 1ea B3 P
5 123cE.o8 15.84 42,95 58.79 68,20 -9.,41 Feak laa 7b P
6 15548.88  19.50 20,38 48,98 L4, 0a -5.87 Average le@ 138 P
7 1554&. 68 19,56 43,28 52,88 T4, @ -11.28 Paak 1aa 138 P
Note: Level=Readlng+Factor
Margin-Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Facteor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 2, Band 1, CH40
i
gTLeveI (dBu\im})
an
a0
_ _ _ [ FCC-5G-PEAK- (B1+83)
ro| I LII_LI?I_I H—LH H L]
L
50 J; BG.AVG
i
40
30
20
110
1000 4000, 8000, 12000. 46000, 20000. 24000, 28000, 32000, 36000, L0000
Frequancy (MHz)
Freguency Factor Reading Lewel Limit Margin Detector Height A&zimuth PB/F
No. {MHz ] {dB) (dBuv)  (dBu¥/m) [dBu¥V/m) {da] {eml (degh
1 5158.68 6.78 435,74 5@, 44 54,88 -3.56 Average 168 257 P
2 5158 .88 6.78 56.35 a3 .85 74,88 -18.95 Peak 166 237 P
3  5260.80 6.95 89.88 95.75 260,68 -183.25 Average 168 237 P
ul 5266 .88 B.95 99,51 186. 46 288, ba -03,54 Peak 166 237 F
5 1@4@@.88 15,75 41,68 58.44 68,2 -9.76 Peak 166 125 =
6 156889.68 19.55 29,35 45,51 54, @8 -5.89 Average 168 229 F
7 15088 .88 19,55 41,93 fh2 . 48 74,88 -11.52 Peak 168 2249 P

Mote: Lewvel-Reading+Factor
Margin=Level-Limit
Factor=0ntenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH40

E?LE\IEJ (B Im}

80

B0
ol THREFHR-HAIE L] I

50 5

FCC-5G-PEAK- (B1-B3)

9G- ANG

50
40
3
20

10

0
1000 4000, 000, 12000, 15000. Z20000. 24000, 23000. 32000. 36000, 40000
Frequency [MHz)

Fraguency Factor Reading Level Limit Hargin Detecter Height Azimuth PSF
NO. [MHz ) (dBE) [(ABUV)  (dBuv/m} [dBUV/m] (dB) [em) (deg)
1 5158.89 6.78 435.86 58.56 54,88 -3.44 Avergge  1aee 6l P
2 L158 .88 6.78 56.17 62 .87 74,88 -11.13 Peak l8e =3 P
3 5288 .88 6.95 58.78 95.65 lg@.ea -184.35 Avergge lea 62 P
Ll 5366 .68 6,85 97.972 184 .87 166826 -95.13 Peak 188 a2 P
S 1aded.ad 15.75 42.52 58.27 Gg. 28 -9.83 Peak laa 71 P
5 15680.89 19.55 29.94 43,49 54,88 -4.51 Avergge  lee 153 P
7  15688.88 19.E5E 43,25 562,88 74,88 -11.28 Peak l8a 153 P

Hote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=-Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL

Test Mode : | Mode 2, Band 1, CH48

g:,rLe"rEI (dBuV/m)

ap

a0 -

_ _ _ [ [ FCC-5G-PEAK. (B1+B3)
7o/ ILALL | N L -
- 7

60 EG.AVG

L]

a)

30

20

10

1000 4000, 000, 12000, 46000, 20000, 24000, 28000. 32000, 236000. 40000

Frequency {MHz)

Frequency  Factor FReading  Lewvel Limit Margin Detector Height Arimuth PAF
Ha. {MHz ) {dB) {(dBuv)  (dBuV¥/m) (dBuV/m) [cB) {cm) rdeg]
1 S156. 68 G.78 45,89 J@. 39 54,08 -3.61 AYErage 1oa 2448 F
2 5156. 608 .78 Eh.16 62,88 74,06 -11.28 Peak 186 248 F
3 5240 .00 7 .08 83.44 95,44 200,808 -1083.56 Average laa 240 F
4 5248, 68 7.088 99,33 186,33 206,88 -93.67 Peak 106 248 P
5 1B4EE. 23 15 .88 43 .49 5Q., 37 BE. 28 -83.83 Pazk 16a 128 P
G 15T726.008 19.16 29,39 45,55 54,08 -5.45 AYErage 1oa 226 F
7 15718.68 19.16 47 48 61. 64 74,06 -12.36 Peak 186 225 F

Mote: Level-Reading+Factor
Margin=Lewvel-Limit
Factor=dntenna Factor 4+ cable loss - Amnlifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH48

Level (dBuv!m}

a7,
a0

20

ro| THIITT I Iﬂﬂ[-_l_lll_l-;l =i

FCC-5G-PEAKL (B1-B3)

oG- ANG

50
40
30
20
10

1000 4000, 8000, 12000. 16000. 20000, 24000, 28000. 32000. 3G000. 40000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
M. (MHZ ) (dB) [OBuV]  [dBuvsm) (dBuv/m) (dB) rom) (deg)
1 515&.88 G.78 43.54 58.54 54,688 -3.46 Averzge 184 63 P
2 S1Se.2a 6.78 55.82 62.52 74,68 -11.48 Peak 186 B3 P
3 3249 .88 7.8a B7.91 94.91 8a.88 -185.8%2 Avergge l8a B3 F
4 5246 .86 7.4 7.497 184 .97 1686 . 68 -945. 83 Peak 186 &3 P
5 la456.840 15. 88 42.74 58.62 Gg . 28 -9.58 Peak 188 TG P
6 1572@8.88 19.15 29.58 48.95 54,88 -5.84 Average 184 14& P
7 15720.88 19.16 43.11 62.27 74,68 -11.73 Peak 186 146 P

Note: Lewvel=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL

Test Mode : | Mode 3, Band 1, CH38

QTL&vel [aBuv/m)

20

&0 FCC.AG.PEAK- (B1-B3)

vo| T AP ] LA

60 : |

_ . (1 | | | 9G- AVG

S0

A0

30

Z0

10

0
1000 4000, 8000. 12000. 16000. 20000. 24000. 28000. 32000. 3G0C0. 40000
Frequency (MHz)
Frequency  Factor Reading Lewel Limit Margin Detector Height Azimuth P/SF
MO . (MHz) (dB) dBuv)  (dBuvYm)  (dBUVIm) (dE) (em) (deg)

1 5158, 88 6.78 A6, 17 52.97 54 .84 -1.63 Lwerage 184 143 p
2 515@. 88 5.7 58.54 B5.24 74 .08 -8.76 Peak 188 243 P
i 5196, 88 5.98 22,41 89.31 2ed.e8a -118.89 Average 184 245 p
d 519E. 8@ 5.9 92,38 g9 .24 @6 .88 -186.74 Paak 128 43 p
5 18386.08 15. 58 435,885 58 .86 G5 .29 -9.34 Feak 188 126 P
B 1557888 19.58 29,35 48.91 5484 -5. 69 Average 184 221 P
7 155T7o.oE 19,56 42,62 62.18 74 .08 -11.82 Feak 1aa 221 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 1, CH38

|
Q?Lmrel (dBu\VIm)

90

a0 '
ro| LRI U

&0 I H

FCC-5G-FEAK-(B1+-BJ)

BG-AG

A0
40
30
20

10

i
1000 4000, 8000. 42000, A16000. 20000, 24000, 28000. 32000, 36000, 40000
Frequency (MHz)

Frequency  Factor Reading Lewvel Limit Margin Detector Height Azimuth PSF
Mo {MHz ) {dB) (dEuV] [cBuV/m) (dBu¥/m) {dB) rem) {deg)

1 5150 .84 5.78 45,23 51.95 54,68 -2.87 Average 1aa 61 F
z 5158 .84 b.78 57.31 a4 .81 7468 -9.99 Peak laa bl P
3 5150 .84 5. 98 B@.92 87.82 rog.ee -1l2.18 Average l1aa &1 F
4 51968 . 84 B. 94 g8 .54 97.53 lgg.ee  -192.48 Peak lea Bl P
5 1e336.04 15. 88 131.83 EB.G3 03, 16 -9.57 Peak 166 7 P
6 15570.84 19.56 38.13 48.63 54 .88 -4.31 Average 1aa 148 F
7 1557@.84 19,56 43.57 B63.13 74,688 -18. 87 Peak laa 148 P

Hote: Lewvel-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023
T-FD-511-0 V1.6 Page No. : 40 of 165
FCCID : SWX-UG3W



4-2)\

."\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 3, Band 1, CH46 :

ﬂTL&ueltdBuUf'm}

40

e FCC.55G.PEAK. (B1-B3)

7o| LWL |L|_|;_- 1A H

il N

[

i | 5G- AVG
50 f

40
0
20

10

0
1000 4000, a8000. 12000 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz}

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo . (MHz ) (dE) (dBu¥) (dBuvy/m) (dBuv/m) (dB) {cm) {deg)

1 5158 . B8 678 44 83 =1y 54 .88 -3. 38 Lyarage 184 2472 B
2 S15@ .94 G.7@ 536,16 52.86 74 .89 -11.14 Feak 1 242 P
3 S23e. 88 6.59 85,749 2.78 Zea.aa -187.22 Averaze 184 242 P
4 E228.808 6.99 Q5. LB 182 .57 284,82 -9F .42 Peak 1ea 242 P
5  ledoe.Be 15.77 4k, 35 S&.12 65 .28 -18. 88 Feak 188 119 P
B 15608 . B8 19.35 38,47 449 82 54.68 -4 18 Ayarage 184 231 B
7 1o6he .88 19,35 42,93 52.28 74.88 -11.72 Feak 188 231 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 1, CH46

Level (dBuY/m)

o7
a0
a0 e e -~
FCC-52G-PEAK- (B1+B3)
v TURUFTFR A L]
. ': f
60 1l 5G- WG
50
40
30
20
10
0
1000 4000, G000, 12000. 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz)
Frequency  Factor Reading Lewvel Limit Margin Detsctor Height Azimuth P/F
MNo. (MHz) [dB) (dBuv) (dBuv/m) (dBuvym) [dB) fom) (deg)
1 5158. 08 B.78 44,18 58,88 54 .28 -3.12 Average 188 &4 F
2 515&. a8 6.78 S5.47 63,17 74 .86 -18.83 Paak 1@ B P
3 S238.00 G.99 §4.42 91.41 2p@ .98 -185.59 Average 18 G4 F
4 5234,08 5.99 a4, 259 181,28  2848.84 -08.72 Peak 1aE o P
5 12468, e 15.77 43,329 E9.as B3 .28 -8.14 Peak 18E 7 P
B 15698.88 19.35 38.57 49,92 54,28 -4 .85 AVerage 188 151 F
7 1589888 1835 47 Q4 R2 .29 74 .88 -11.71 Fazk 1688 151 F
Mote: Level=Reading+Factor
Margin-Lewvel-Limit
Factor=Antennz Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 4, Band 1, CH42

Level {dBuV/mj}

a7
40
g0 FCC-5G-PEAK- (B1+B3]
vo| TLNLFTR0 MR M L1 M
4 T
K
&0 -
oG- AVG
50
40
30
20
10
0
1000 A0DO. 2000. 12000. 16000. 20000, 24000. 22000. 32000. 36000, 40000
Frequency (MHz)
Frequency  Factor Reading Lewel Limit Margin Detector Height Azimuth PJ/F
Mo . {MH=z) (dB) [dBuv)  (dBuW/m) (dBuV/m) {dE) {em) {deg)
1 5158, 68 B.70 45,485 £2.565 54,20 -1.35 Average 188 242 P
2 Sl5@.88 6.78 S5, 48 63.18 74,88 -18.82 Peak 188 142 F
3 5218. 68 .97 FO9.e1 BE.G5E 286 88 -113 .42 Lyerage 188 242 P
4 Sz2la.oa 6.97 g9.57 96. 534 e .eg -183 .46 FP=ak la4 142 F
5 1g4l@.88  15.74 42.73 58.47 58.20 -9.73 P=ak 186 238 p
& 15538.08 10.48 3@, 85 E@.23 54 .00 -3.67 Average 1aa 238 P
7 15038.88 19.45 42,52 b2 . B8 74,88 -12 .88 Pzak lae 238 P
Mote: Lavel=Reading+Factor
Margin=Level -Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 4, Band 1, CH42

a7 Level [dBuVim)

an

a0
70| ML [ ﬂ_-_I_ILI_I?_I_I—I_I_Lﬂ

B0 5

FCC-5G-PEAK- (B1+B3)

h5- AVG

50
40
30
20

10

0
1000 4000, 2000. 12000. 46000. 20000. 24000, 22000. 32000. 36000. 40000
Frequency (MHZ)

Frequency Factor HReading Level Limit Margin Detector Height Azimuth P/F
Mo . {MHz) (B {d2uV)  (dBEuV/m) {dEuV/m) ==} {cm) {deg]
1 515, e G6.70 44,30 51.e8 54,048 -3.840 Avernge 1o 55 F
2 5lca.e8 B.78 53.65 £2.35 74, 08 -11.65 Fezk 1aa B3 F
El 5118, 68 6.97 75.87 23.84 206,88 -116.16 Lyerage 104 == =
4 311,88 6.97 8g.77 93.74 208,08 -186.20 Feak laa 63 F
5 Is478.88  15.74 42.73 58.47 RE., 28 -9.73 Pezk laa 75 F
5 15638, e8 19.48 32,69 te.1v 54,848 -3.83 Average lowg 153 F
7 15638.88  19.43 43.29 B2.77 T4, 8 -11.23 Pezk laa 159 F

Mote: Level=Reading+Factor
Margin=level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 1, Band 2, CH52

QTLEUH {dBuV/mi}

a0

a0 FCC 55 PEAK.- (B1+-B3]

7o) TUILETY _ﬂﬂ_ﬂﬂ_l_-JJ_I;I_li -1 [

60 5

- . - . . - - . - - SG -.F';‘l'lrﬁ
50 d

40
30
20

10

0
1000 4000, 2000, 12000, 16000, 20000, 24000, 28000 32000, 36000 40000
Frequency {MHz)

Frequency  Factor Reading Level Limit Margin Dete=ctor Height Azimuth P/F
No. (MHz) (dB) [CBuV) (dBuW/m) (dBUV m) (dB) {cm) (deg)
1 S5268. 08 7.ea E8. 48 95 .44 286 .88 -184 .56 Auerage 188 141 P
2 S200.08 T .84 Sg. 68 185. 64 284 .89 -94.. 36 F=ak 188 41 F
3 G5358.e8 7.22 43.7@ 5@.02 54,80 -3.88 Average  18@ 11 P
4 E358. 68 7.22 E6.17 63.39 74 .88 -18.61 Peak 188 41 P
5 1@5:i@.e8 16.81 42,85 5&. 86 o5& .28 -3, 34 Feak 188 LE35 F
B 15788.88 1B.72 3945 4817 Sd. B8 -5 .83 Luerage 188 135 F
¥ 1576@.08 1B.72 45,87 G1.79 74 .80 -12.21 F=ak 1848 125 F

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenns Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 2, CH52

Level (dBuvim)

ar
ai
20
FCOBG_PEAKL (B1-B3)
vo| THNLITTT R TIHIL (SR [ S T S
7
B0 :
+ - " - + + + + .EE-AI‘I.IIG
50 !
40
K11
20
10
0
1000 4000, a000. 12000, 16000. 20000. 24000, 28000. 32000, 36000. 40000
Frequency (MHz)
Fregusncy Factor Reading Level Limit Margin Detector Height Azimuth P/AF
fio. [(MHz ) (dB) (dBuV)  (dBu¥/m) (dBu¥ym) (dE ) fom) ideg)
1 5268 .84 7.84 87.24 g4, 78 Jea.ea  -185.72 Average 189 58 P
2 Sloo, o 7.e4 o7.56 la4, 20, 0a -390 .40 Peak Lo 58 P
3 5358, 64 7.22 43.47 5 54, 0@ -3.31 Average i@9 58 P
i SI5E . B3 F.21 56.27 B3.49 74,08 -18.51 Peak lea 58 P
5 195Z8.689 16.81 L S6.73 Gg. 18 -9.47 Feak Lo T F
A 15782.88 18,712 29,66 48 .38 54, 48 -5.62 Average 168 1443 P
7 157Bo.oa l8.72 4%.,83 51,51 74, 0 -12.39 Peak Lo 148 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 2, CH60

QTLB'H.I'Bl {dBuim)

an

&0 FCC-5G-PEAK- {(B1-BJ)
70 L UL UL T ] LI
. 3

g

&0 AG- AVG

50
40
30
20

10

0
1000 40040, 2000, 12000, 16000, 20000, 24000, 22000, 32000. 36000, 40000
Frequency (MHZ)

Frequency  Factor Reading Lewel Limit Margin Detector deight Azimuth P/F
MNo. {MHz) {dB} fdBuvy  {dBuVim)  (dBuVim) {dE) {em) {deg)
1 S3eE. pe 7.17 g7.94 85.11 Zee .08 -104.89 Average 180 243 F
2 S30E. e FoA7 97.91  la5.88 288 ee -94 .92 Peak 164 2483 P
3 E35@. a8 7.32 A3.58 L@ .38 54 .88 -3.38 Average 128 243 P
4 S356.08 7.22 56.16 63.38 74 .88 -18.,62 Feak 184 245 F
5 lesag.ae 15,12 28,359 45,51 54,68 -5. 49 Averapge 104 124 p
& 10oeo., e 15.12 42,98 59,18 74 .00 -14, 58 Feak 1@ 124 F
7 159aa.88 15,77 29,84 48.81 54,064 -5.39 Average 104 223 p
g 15906a. 88 18.77 43.2 B1.82 74 .84 -11.58 Peak 128 233 P
Mote: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 2, CH60

Level (dBuVim)

af
a0

80 FCC-5G-PEAK- (B1-B3)

7ol TR WL L [ |

g

&0 - 4

- ANG

30
20

10

0
1000 4000.  BO0O. 12000. 416000. 20000, 24000. 22000, 32000. 35000, 40000
Frequency (MHz)

Frequency  Factor Reading Level Limit Margin Detector Helght Azimuth P/F

Mo . {MEZ) [dB) (dBuv) (dBuv/m) (dBuV/m) [dB) {em) {deg)
1 E280, 62 T.17 85,33 093.58 286 .38 -185.58 Average 1 e P
Zz S388.e8 T.17 96.65 183,82 2o .88 -96.18 Feak lag 59 F
3 5358. 88 T.22 43 B3 = 54 B8 -3.325 Lyerage 188 59 F
4 5358, 88 T.22 55. 84 63,806 74.848 -18.94 Peak 148 59 F
5 1eced.e8 16.12 38.19 45.31 54.88 -7 .69 Average 188 122 P
& 1esea, 80 16.12 42,76 E8.8E 74 .29 -15.12 Peak 1 122 P
7 153e8.88 15.77 28,54 47.7 34,88 -6.29 Average lag 128 F
2 15088 86 18.77 43 .17 A1. 494 74 .88 -12 .85 Paak 188 128 F

Mote: Level=Reading+Factor
Margin-Lewvel-Limit
Factor=Antennz Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 2, CH64

Level {dBu\m)

9
g

&0
ol MULTHTUL WAL U
g g

fill

FCC-5G-PEAK- (B1+-B3)

ala- AV

a

30 5
44
30
20

10

0
1000 4000, 20040, 12000, 18000, 20000. 24000, 28000, 32000, 36000, A0D0O
Frequency [MHz)

Fregquency Factor Reading Lavel Limit Margin Detector Height Azimuth FSF

M. [MHz ) {dB} (dBuV)  (dBuV/m) [dBuV/m] (dB) {em) {d=g)
1 £329.08 7.19 87.69 o4 .28 200,86 -165.12 Average loe 257 P
2 3329.98 7.1%9 7.62 184,81 lea, e -95.19 Feak la8a 257 P
3 5358 .88 F.13 44 43 51.85 EdA 28 -2.358 Averags laa 357 P
4 5350 .88 7.2 56.55 G3.77 74,88 -18.23 Feak lag 257 F
5 leedd.@d  16.15 29.84 43,89 =4, 68 -7.591 Averzge 188 123 P
o 1écdd .08 16.25 42.68 £3.92 74,88 -15.87 Peak hiRcls 123 P
7 15%68.89 15. 88 28.81 47 .61 54,88 -6.35 AvErage 188 225 P
8 15Sc8.088 18. 88 41 .58 B1.368 7488 -1:_78 Peaik laa 225 P
Note: lLewvel=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023

T-FD-511-0 V1.6 Page No. : 49 of 165
FCC ID : SWX-UG3W



.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 2, CH64

07 Level (dBuV'm)

og

i | | I _ FCC-5G-PEAK. (B1-B3)
ol DL TR LLE) DL L H—LH | I
2

50 b

6G-AVG

50 o
40
30
20

10

0
1000 4000. 8000. 12000. 45000, 20000. 24000, 28000, 32000. 36000. 40000
Frequency [MHz)

Freguency  Factor Reading Lewvel Limit MWargin Detector Height Azimuth PSF
N [MHz ) {dB) (dBuV)  (dBu¥/m) [dBu¥/m] {cB) {ocm) {d=g)
1 5328 .88 F.19 86.17 93,36 le@.88 -166.64 Avergge 185 a1} P
] 5328 .69 7.19 a7.87 184 . 26 168, 88 -95,74 Peak 185 o8 P
3 5350 .00 7,22 43.99 51.21 c4. 80 -2.758 Average 185 =1 P
4 5358 .60 T2 S6.54 B3. 76 P -18. 24 Peak 185 o P
5 lacda .88 16.215 3p.58 45 .83 4 .88 -F.17 Averags 166 78 P
& 1e649 .88 16.15 41.79 59 .84 74.88 -14.96 Feak 188 Th P
7 159648 .689 18, 86 29,13 47 .93 54,88 -6.87 Average 1ea 1449 P
g3 15968.089 18.88 42 .44 5l.24 74,80 -12.76 Peak 1ea 149 P

Note: Level=Reading+Factor
Margin=Level-Linit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 2, Band 2, CH52

Lewel (dBuVim)

ar
a0
20
FCC-5G-PEAK- (B1+-B3)
. 5 f
Go 5G- ANG
50 &
40
30
20
10
D
1000  4000. &000. 12000. 16000. 20000. 24000. 23000. 32000. 36000. 40000
Fraquency (MHz}
Fraquency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No . {MHzZ ) (ds] (dBUV)  (dBuVy/m)  (dBuv¥/m) (dE rom) [deg)
1 5Sice.e9 784 88.47 895,51 2e@.88 -184.49 Average 1e8 242 P
2 5266, 28 7 .84 QB .25 185,89 206, a8 -84 .01 Paak 186 3432 P
=] 3358 .88 7.22 45,68 51.18 54,848 -2.949 Average Lea 242 P
4 5358.88 7.22 56.64 63,86 T4, 88 -16.,14 Peak 188 242 P
5 1a520.80 16.81 42,89 5g8. 50 58,28 -9.38 Feak Lee 121 P
B 15788.80 18.71 28.75 47 .47 54, o8 -B6.53 Average 1e8 224 P
7 157E8.88 18.72 12 .33 El.@5 T4 .88 -12.495 Paak laa 321 2]

Mote: Level=Readlng+Factor
Margin-Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 2, CH52

a7 Level {(dBuWim)

80

a0 1
7o IL i/ |_||_l_-T|_| LU

60 | =

FCC-5G-PEAK- (B1+-B3}

AG-8NG

50 [fi
40
30
20

10

0
1000 4000, 2000, 12000, 46000, 20000, 24000, 28000. 32000, 36000. 40000
Frequency (MHZ)

Frequency Factor Reading Level Linit Margin Detector Height Azimuth P/F
Mo, {(MHz )} {dB) (dBuV]  [dBuV/m] (dBuV/m) (dB} [ em) {degh
1 5260 .00 7.04 B7 .36 94 .44 288,88 -105.68 Aversge 1@ 57 P
& 5Zp8.88 704 9e.47  183.51 8B.e8 -98.49 Peak laa 57 P
3 E35@ .08 F.22 13.97 E1.15 Ed . & -2.81 Average 1aa 57 P
4 5358 .99 T.12 36.28 63.58 T4, 88 -18.58 Feak 188 37 F
5 1852a.84 16.81 42.94 58.91 63,28 -9, 19 Peak laa 78 P
5 15780.80 18.72 25.88 47 .88 54,00 -6. ke Avercge 188 158 P
Foo15788.80 18.72 43.18 Bl.98 74,88 -12.18 Peak lea 158 P

Note: Lewvel=-Reading+Factor
Margin=Level-Limit
Factor=&ntenna Factor + cable loss - Amplifier Factor
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4-2)\

:\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 2, Band 2, CH60
i
QTLE.‘VE.'| {dBuV'm)
20
a0 ——
FCC-5G-PEAK- (B1-B83)
rol TN TR UL LIS 1 Ul |
2
60 6
G- ANVG
50 & [
40
30
20
10
0
1000 4000, 8000, 12000. 16000, 20000. 24000, 28000. 3J2000. 36000. 40000
Frequency (MHz)
Frequancy Factor Reading Level Limit Mzrgin Detector Height Azimuth PSF
No. {MHz ] (dB) (dBuv)  (dBu¥/m)  (dBu¥/m} (dd] fom) (deg)
1 S38a .88 7.7 a5 .82 95.19 fg@,.eda  -184.51 hyverage Lea 298 P
2 5385 .66 7.17 a7 .86 185 . &3 286 . 66 -94.97 Peak 166 8 P
3 2358, a8 7.22 44,51 531.73 54,08 -2.27 Average lea 244 P
4 5358.88 7.22 S56.58 63.72 74.88  -18.28 Peak 1ea 244 P
5  18c085.88 16.12 3@.58 45,78 54,68 -7 .36 Average 126 127 P
o lacae.B8a 16.12 4z .62 S8. 74 74,08 -15.26 Feak Llea 127 F
715988 .68 18.77 29 .17 47 .44d 5488 -6 .BA Luerage 166 333 P
g 13988.88 18.77 41.41 61.18 74,08 -12.82 Feak Laa 222 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 2, CH60 :

Level (dBu\im)

ar
a0
a0
FCC G _PEAK. (B1+-B3)
7ol TLI 1R/ ES - U
3
60 &
50 ] T
40
30
20
10
0
1000 40040, 2000, 12000, AG000. 20000, 24000, 2B000. 32000, 36000, 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Arzimuth P/F
No. {MHz ) (dB) (dBuV)  (dBuV/m)  (dBul/m) [dB) (om) (deg]
1 5388 86 7.17 85 .55 93.72 286 88 -186.28 Lverage 188 53 P
2 S3e8,. 88 7.17 95.18 183,35 208,68 -96.65 Feak laa 58 F
3 53tB.ee T.22 44 .84 51.2 54,88 -2.74 Average laa =t P
4 S35E, 8a 7.22 E5.a4 B3.2 T4, 8e -1@.74 Paak laa 53 P
5 18oEd.ea 16.12 38.865 45,97 54, 58 -T7.83 AveErage lga T3 F
B 12688 . 88 16.12 42 38 E8.58 74 .86 -15 .58 Pezk 188 73 P
7 15%60.88 18.77 25,94 47.71 o4, 0e -G.29 Average laa 152 F
8 155&8.88 18.77 43,28 g2.a5 T4, 88 -11.95 Pezk 1aa 152 P
MNote: Level-Reading+Factor
Margin=Level-Limit
Factor=4ntenna Factor + cable loss - &mplifier Factor
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4-2)\

:\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 2, Band 2, CH64

Leval (dBuvim)

ay
g

&0

ol MUY T WL LI U I

8

FCC-5G-PEAK- (B1+-B3)

i
&0 AG- AVG

50 %
40
30
20

10

0
1000 4000, £0040. 12000. 15000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHZ)

Freguency Factor Resading Level Limit Hargin Detector Height Azimuth P/F
M. [MHz ) {dB) {dBuv)  (dBuV/m) [dBuV/m] {de) {em) {dag)
1 5328 .00 7.19 87.76 94,895 ge.eq  -1et.85 Averaoges 1 241 P
2 L3Zze.aa 7.9 97.18 184, 37 s -95.63 Peak laa 241 P
3 5358 .88 7.22 a4 .88 52.1& Ed ., 86 -1.58 Averags 188 241 P
4 3358 .89 7.22 37.55 64,77 74,88 -2,23 Feak laae 241 P
> 1asdad. a8 16.25 29.89 45,94 54,88 8.86 Averags laa 128 P
& 18c48.88  16.25 472.65 53,08 74.88 -15.14@ Peak 180 128 P
/7 15%H8.88 18. 88 29.55 45,35 54,88 5.B65 Averags laa 229 P
g8 1L0oa.828 18.88 42,45 5l .25 74,88 -13.75 Peak 186 229 P
Mote: Lewvel=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023

T-FD-511-0 V1.6 Page No. : 55 of 165
FCC ID : SWX-UG3W



.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 2, CH64 :
EEI;,,Ltwel (dBuV/mj|
an
80 FCC .56 PEAK- (B1-B3]
70 lTLIIHJJTI[ (S R [ M
- a
i
EU - + - " - + - + - 5G-Fl|1lllrﬁ
a0 f T
40
30
20
10
0
1000 40040, 2000, 12000, 16000. 20000, 24000. 28000, 32000, 36000, 40000
Fregquency (MHz)
Frequency Factor Reading Level Limit Margin Dete=ctor Height Azimuth P/F
M. {MHz) (dB) [dBuV) (dBuV/m) (dBuV m) (dB) {cm) {deg)
1 5318. 88 7.19 B5.492 93.11 286 .88 -185.89 Luverage 188 E8 P
2 S3la. 08 7.13 25,435 182.62 284 .84 -97 .38 P=ak 18 o P
3 5354, 88 .22 44 .7 51.4949 54,84 -2.81 Average 1ae 55 P
e E35@, 88 7.22 EG.B6 63.28 74 .86 -1a8.72 Pzak 188 E8 P
S laoda.pa 16.23 8,16 46,41 o4 .88 -7.59 Average lae 4 F
B 1854888 16.25 42 B2 E.B7 T4 _Ba -15.13 P=ak 188 74 P
7 15948.08 16 .88 28.96 47 .TE S54,80 -G, 24 Average 18 124 P
& 15904,.8a 1B5.88 42,69 61.44 74,86 -12.51 Paak 186 154 P
Mote: Level-Reading+Facter
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 3, Band 2, CH54 :
ETUHHtﬂEuﬁWﬂ
a0
B0

' FCC-5G-PEAK, (B1-B3)
70| L -_Hlﬂi-_I_Lﬂ_l_-? 1} [ |

5

60

| 56- AVG
50 f

40
30
20

10

1000 4000. 8000, 42000. 16000. 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height  Azimuth PAF

Mo, (MHz ) (dB)y  (dBuv] [(dBuv/m| (dBuW/m)  (dB) fem) (dzg)
1 5278 . 86 787 BE .88 93.15 188 88 -l1686.85 Averags 161 37 P
2 5278 .84 7.87 95.569 182 .75 lge. 88 -97.24 Peak 181 237 F
3 5356.84 7.22 44,35 51.77 54.68 -2.23 Average le1 237 P
4 E3ce.ee F.22 SE.E8 &4.18 74,60 -9.948 Peak 161 237 P
3 les4ae.88 lo.84 42.39 36.43 o0&, 28 -3.7 Feak lea 119 F
8 15818._84 18.61 10 .59 48 .38 5468 -5.TE Averags 168 222 P
7 158le.84 18.61 43.563 G62.24 74,668 -11.7 Peak laa 222 F

MNote: Lewsl=Reading+Factor
Margin=Level-Limit
Fector=&ntenna Factor + cable loss - &mplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 2, CH54

Level (dBuV/m}

a7
a0
a0 :
HCC-5G-PEARK- (B1-E3|
ro| TUNLLFPR AU U L]
5 i
6o 5G- AVG
50 i
40
30
20
10
0
1000 4000, 5000, 12000, 16000, 20000. 24000. 28000, 32000. 36000. 40000
Frequency {(MHz)
Frequeancy Factor Reading Lewal Limit Margin Detector Height Azimuth PJF
Mo . {MHZ) [dB) [dBuvV) (dBUV/m) (dBuv, m) (dE) fom) {deg)
1 527a.88 7oav 84,19 91.26 288,88 -185.74 Average 18 o P
2 5278.88 787 53,94 1a1.81 280 , B8 -98 .99 Pzak 188 (= P
3 535@.88 T.22 44,35 51.55 54,849 -2.45 Average 1@8 e F
4 5358.88 V.22 Sk, 24 h3. 46 7488 -18.54 P=ak 188 B P
S las4a.0a 15.684 43,25 59,29 58.28 -8.91 Pzak e 75 F
6 1581a.88 18.61 29,39 48,88 54,848 -3 .88 Average  lag 151 P
7 1581@.88 1B.61 43 .45 62,88 74 .88 -11.494 Pzak 188 151 P
Mote: Level=Reading+Factor
Margin-Lewel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 3, Band 2, CH62

Level (dBuV/im}

ar
a0

80 FCC.56-PEAK. (B1-B3)
7o| THI |q, [P L] IR
3

i
60 2G- AVG

50 b

4n

30
20

10

0
1000 40040, 8000, 12000, 16000, 20000, 24000, 28000, 32000. 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth PJF
N, (MHZ) {dB) [gBuv) {dBuv/m) (dBuv/m) [dB) {cm) (deg)
1 5318.8@ 7.18 81.51 88.69 286.80 -111.31 Average 188 242 P
2 531@.84 7.18 91.87 98.25 2684 .84 -181.75 Paak 188 42 P
3 5358. 88 T.E22 45,74 5d.96 54 .88 -1.84 Average 18€ 42 F
4 5358 . 88 7.E2 ER.32 B3 .54 74 B8 -1@ .45/ Paak 188 i b P
S 1e5268.608 16.19 >8.58 46.77 o4 .80 -7.23 Average 186 126 F
6 lecie.e@ 15.19 43,58 58.77 74,80 -14.23 P=ak 1ae 126 P
7 15338,.88 18.75 29,45 48,21 54 .88 -5.79 Average 188 232 P
& 133938.808 16.70 42,486 Bl.Z2 4,88 -12.76 Faak 1ge 132 F

MNote: Level=Reading+Facter
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 2, CH62

BTLEUHEHEuﬂﬂﬂ}

a0

80 FCC-66DEAK- (B1+E3]
7o THILLET 4R I'II'IIIII_I_-I;_II_EI = H—

60 g

[ . . . | | G- AVG
S0 i

40
30
20

10

0
1000 4000, 8000, 12000, 16000, 20000, 24000, 28000, 32000, 36000. 40000
Frequency {(MHz)

Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
Mo (MHz) [dB) [dBuv) (dBuvym) (dBuvim) (dB) (cm) (deg)

1 5318, 88 7.18 28,18 37.36 28686 -112.54 Average 188 E& p
2 531@.00 7.138 o, 18 97 .28 200,800 -182.72 Pzak 1g4 S8 P
3 5358.88 7.22 45,27 52.49 54,88 -1.51 Average  log S8 P
| 5358. 88 7.322 EG.42 B3 . b4 74 .88 -12.36 Paak 188 58 P
5 1e518.04 16.19 3@.71 46, 98 54,849 -7.18 Average 1@8 73 F
6 1esl@.88 16.19 43,87 59.26 74,88 -14.74 P=ak 188 73 P
7 15338.84 1B.75 29.66 45,42 54,848 -5.58 Average 1@ 144 F
& 1593@.88 1B.75 43,21 61.97 7480 -12.83 Pezak 1lae 144 P

MNote: Level=Reading+Factor
Margin=Level-limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 4, Band 2, CH58 :

Level (dBuVim)

ar

a0

80 FCC 5G-PEAK. (B1-B3)

70 [ -

60 9G- AVG

50 i

40

a0

20

10

0
1000 4000, ROOD, 12000. 16000. 20000, 24000, 28000, 32000, 35000, 40000
Frequency (MHz)
Frequency  Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo.  (MHz) [cB)  (dBuvW) (dBuv/m) (dBuv/m)  (dB) (cm) (deg)

1 520608 7.13 79.17 26. 38 Jag. B8 -1132.78 Average 1aa 18 F
2 S25a. 00 7.13 §9.43 95.56 208 .09  -183.44 Pziak 1 48 F
3 5358.88 T.22 45.36 52.58 54.84 -1.42 Average 188 248 P
< E356. 08 7.22 E5.12 63,34 74,848 -18.65 Peak 1@ 248 P
S 1azie.ae lG.83 43.11 59,28 oE.2e -3.88 Feak lag 125 F
B 15B7@.68 18.72 39_42 4814 54 .28 -5 .85 Lyerage 1aE 138 F
7 15B7@.o8 18.72 45.42 62.14 74,88 -11.85 Peak 18 s F

MNote: Level=Reading+Factor
Margin=Lewel-Limit
Factor=Antenns Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 4, Band 2, CH58

Level (dBuWim)

ar
a0
20 = e :
FLLU-5G-PEAR- (B1+-83)
rol TUILIFTRHFUL T U L] |
. ]
oe 5G- AVG
50
40
30
20
10
0
1000 4000, 8000, 12000, 16000, 20000, 24000, 285000, 32000, 36000, 40000
Fraguancy (MHz)
Freguancy Factor Reading Level Limit Margin Detector Height Azimuth PJF
Q. {MHz } (dB) (OBEUV)  (dBuYsm)  (dBuvym) (dE5] fom) (degl
1 2298 . a8 J.13 7b.80 83.99 Zeg.e8  -lle.sl Average lea B4 P
2 5106, a6 7.13 87.28 Q4. 30 28,68 -185.51 Peak 18 =2} P
5 5358 .88 T.22 44,92 52.14 54,88 -1.56 Ayerage Lea 54 F
4 5358, A8 723 55.44 62 .62 74,88 -11.38 Peak 168 B4 P
5 18580.00 16.89 42.59 58.68 &8. 28 -9.52 Peaok Leg 78 P
B 15878.88 18,72 38.58 49,32 54,04 -4, 78 Average lea 142 P
7 15E78.8a 18.72 12 .52 B2, 34 74,08 -11.58 Peak 18 142 P
Mote: Lewel=Readlng+Factor
Margin-Level-Limit
Factor=Anternna Factor + cable less - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 1, Band 3, CH100

Level ([dBuim)

ar
a0
&0
FCCO-5G-PEAK! (B1-B3)
70| TN S| S - L1
7 g
60 | 5G- AVG
50 &
40
30
20
10
0
1000 4000. 2000. 12000, 16000. 20000, 24000, 28000, 32000, 36000. 40000
Frequency (MHz)
Frequency Factor FReadlng Level Limit Margln Detector Helght Azimuth P/F
N, (MHz ) idB) (dBuvy  (dBuv m)  (dBulsm) [dB) {om) (dez]
1 Sd e, 28 T .45 43 . &d 51.@9 54 ., aa -1.91 Average 16 155 F
2z S4.608.80 T.45 55.87 G3.52 T4 .08 -16.45 Feak laa 255 F
3 5478, 88 7.46 55.18 £5.56 hE., 28 -2.64 Pezk laa 255 P
4 SLog, oe T .49 g7.18 94,67 200,00 -185.33 Average Lo 255 F
5 55688, 88 7.49 g7 .88 185,37 2048, 98 -94 .63 Peak Llaa 255 P
B 1166, 268 1a.84 28.58 A7 .42 54 . 8e -6.58 Average 168 125 F
7 1laed, g 16 .54 42 .54 59,68 74 .68 -14.52 Feak Lo 125 F
8 1s568, 88 14,83 43 .58 2. 46/ AE, e -5.74 Pezk laa 253 F
Mote: Level-Reading+Factor
Margin=Level -Limit
Factor=Antenna Factor 4+ cable loss - Smplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 3, CH100
a7 Level (dBuVim]
an
80 FCC-5G-PEAK- (B1--E3]
70 ST H e I —rT} i
3
60 !
| 5G- AVG
50 §
40
30
20
10
0
1000 A0040. 8000. 12000, 16000. 20000, 24000. 28000. 32000, 36000, 40000
Frequency (MHz)
Frequency  Factor Reading Level Limit Margin Detector Helght aAzlmuth P/F
No. (MHZ) (dB) [dBuv)  (dBuv/m) (dBuvim)  (dB) (cm) {degl
1 Sd6@. 88 745 A3 .67 51.13 54 .88 -2 .88 Ayerage 111 = P
2 S46a. 8@ 7.45 56. 34 63.79 Td.849 -18.21 Pzak 111 &8 F
3 547a.848 7.45 SR, 40 A3, 95 a8 .28 -4.,25 P=ak 111 & P
4 S50, e 745 B84.66 92.15 200,08 -107.85 Average 111 (=18 P
5 5504, 88 7.49 05.53 la3.82 288,84 -95.98 Peak 111 oa P
B 11808, 08 16.84 3@, 37 17.21 54 .88 -5.749 Ayerage 188 75 P
7 lleea.qa 15.84 42,83 32,77 Td.849 -14., 235 Pzak 1 75 F
& 16388.88 19,88 42,81 6. b9 a8, 28 -3.51 P=ak 164 144 P
Mote: Level-Reading+Factor
Margin=Lewel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 3, CH120
o7 Level (dBuVim)
a0
%0 FCCLAG-PEAK- |[B1~B3)
ro| TLRIFTAL AR 1T 1
T
G0 5G- ANVG
50 i
40
30
20
10
0
1000 4000, 8000, 12000, 16000, 20000, 24000, 28000, 32000, 36000. 40000
Frequency (MHz)
Frequency  Factor Reading Lewel Limit Margin Detector Height Azimuth P/F
Mo, {MHZ ) (dB) rdBuY)  (dBuv/m)  (dBuM/m) (dE) (cm] (deg)
1 5468 .88 7.45 43,52 Le.97 5488 -3.83 Average 124 258 p
2 EdgE, BB 7 .45 B6.17 63.52 74 .88 -1@. 38 Peak 124 258 P
3 5478E.88 7 .46 57.18 B4.56 565 .28 -5.64 Feak 188 £58 F
4 SeaE . B 7.43 27 .R3 45 A6 A6 .88 -184 . c4 Lyerage 188 158 P
3 SoeE ., BE 7.43 S8, 14 185.57 284 .80 -94. 335 Feak 184 258 P
6 11ze6.88  17.87 28.54 4g.561 5488 -7.39 Average 154 121 p
7 11288 .88 17 .87 43,36 BE.43 74 .08 -12.57 Peak 128 121 P
g 1o58e.8e 21.73 435,58 65.31 6&.28 -2.89 Feak 1848 248 P
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 3, CH120 :

Level (dBuv'm)

a7
90

a0

70| JL

Gl

FCC5G.PEAK I:E=1-Eﬂ
WU U § |
T

[L""""""'SG-'MG

50 |
40
30
20

10

a0
1000 4000, a0on, 12000, 16000, 20000, 24000, 28000, 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height  Azimuth BAF
Mo (MHz (dB) (dBuv] [dBuvym] (dBuV/m) (dB) (cm) (dzg)

1 54508 .88 F.45 43 .39 Sa.84 54 &6 -3. 18 Lwerage 186 BE P
2 5450 .60 7.45 57.88 64,53 74,88 -9.47 Peak 188 6& P
3 5478 .88 7.46 SE.54 64,18 68 . 28 -4.,18 Peak laa b6 P
4 Leae .ea F.43 B4.87 02.38 288,88 -167.7e Average 186 BE P
5 SEEe .88 T.435 94,57 18z .18 288,88 -97. 98 Feak l8a bE P
& 11266.646 17.8a7 9. 549 45.758 4. 88 -7 Auerags l1aa 74 P
7o llzeq.ed 17.47 43,248 G8.13 74,88 -13.82 Feak 188 74 F
& locBe.es 21.73 42.48 gd.21 68 . 28 -3.99 Peak laa 156 P

Note: Lewel-Reading+Factor
Margin=Level-Limit
Factor=8ntenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power . | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 3, CH140
g7 Level [dBuVim)
a0
20
FCO-BG-PEAK. (B1-B3)
ol T FPE T e [11]
3
60 5G- AVG
50 ]
40
30
20
10
0
1000 4000, 000, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz)
Frequency Factor HReading Level Limit Margin Detector Height Azimuth P/F
NG . {HHZ ) (B ) [(dBuv)  (dBwV/m)  (dEuV/m) [dB) {cm) rdeg]
1 STER. 88 7.37 83,32 e 288,88 -189.31 Average laa 262 P
2 ETEa ., 2a T.37 94,28 181.57 28E , Ba -98.43 Peak 1@ 262 P
3 TZ5.88 T.33 58.62 £5.95 BE. 28 -2.Z&5 Feak laa 262 F
4 11486 . 88 17.31 9 .Ta AT .87 54 .88 -6.93 Lyerage 184 124 F
S 11468.88 17.31 47 .81 68,12 T4 .88 -13 .88 Feak laa 124 F
B 17168.88 23.23 42 .61 65,84 BE. 28 -2.38 Peak laa 258 P
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=dntenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 3, CH140
gTLHEI {dBuVim)
an
80
! { | | | _ FCC-5G-PEAK- (B1+-B3)
ro| TLLL TR UL e ERil |
50 5G. NG
50 4
40
30
20
10
]
1000 4000, 000, 12000, 16000, 20000, 24000, 28000, 22000, 36000, 40000
Frequency (MHz)
Freguency  Factor Reading  Level Limit Margin Detector Height Azimuth PSF
Ho. (MHz | {dB) {dBuV)  (dBu¥/m) {dBu¥/m) {d2] {om) {deg)
1 5788.68 7.37 80.15 87.55 288.88 -112.45 Average 168 68 F
2 STaa . aa 7.37 29,95 a7 .35 rea.ea  -182.85 Peak lea B P
3  5725.88 7.33 57.55 64.88 68.20 -3.32 Peak 168 L] P
4 11488, 88 17.31 Z8.1o 47 .47 54,648 -B.53 Average lea 7B P
5 11488.88 17.31 a2.84 6@.15 74.88  -13.85 Peak 166 76 P
6 17188.88 13.23 41 .64 65.87 65.28 -2.53 Feak 166 148 F
Mote: Level=Readings+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 2, Band 3, CH100

Level (dBuVim|

a7,
90

80 FCC-AG-2EAK- (B1+B3)

70| LI ,I'II'IHII_I_-I-,II_Ia [Eami] . ———
7

o0 | 5G- JAVG

50 f
40
30
20

10

0
1000 40040, 5000, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHZ) dB) [CBUV) (dBuv/m) (dBUV/m) [dB) {cm) [deg)
1 5408.848 7.45 43,7 51.1% 34,88 -2.81 Average 184 253 P
2 Edea, a3 745 EG.7 64, 28 FE -9.88 Pzak 188 253 P
3 5478, 88 7.45 57,34 64 . 5B o&.28 -3.48 Pzak 188 253 P
4 SSea. aa 7.439 Eb. 68 94.17 86 88 -185.82 Lverage 1ae 153 P
=1 Soea. o8 7.43 26,81 184, 58 281 .80 -95.78 P=ak 1848 253 P
6 112e8.88 15.84 29,17 45.81 54,88 -7.99 Average 188 119 P
7 1lead.sa 16.84 42,38 to.22 74,86 -14.78 Paak 184 119 P
& 1B59d, 88 19,5858 42,48 6. 28 o&.28 -5.92 Pzak 188 253 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 3, CH100

Level [dBuvim)

aT
a0

80 FCO-5G-PEAKL (B1-B3)

70 I |_||_-ﬂl_|_||]_||_|El | -
60 ' i 5G- [AVG

50 if
40
30
20

10

0
1000 4000. 2000, 12000, 16000. 20000, 24000. 23000, 32000. 36000, 40000
Frequency (MHz|

Fraquency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (ds] [dBUV)  (dBEuvy/m) (dBu¥/m) (dB} {cm) [ceg)

1 5458.88 7.45 43 .54 £1.88 54,88 -2.91 Average 1€l &l P
2 S4508, 60 7.45 E6.75 54,28 T4 .86 -9.86 Peak 181 =38 P
3 S478. 88 7.46 56.863 B4, 89 b&E. 18 -4.11 Peak 1el1 B1 P
4 S5EE . e 7.449 24 .33 91.372 208 88 -188_ 28 Lyverage 181 =58 P
5 Soea. o8 7.49 93,65 161.14 288,88 -28.86 Peak 181 61 P
& 11888.88  16.54 28.75 46. 68 54,88 -7.448 Average 188 77 P
7 1leea, aa lg.24 43,328 E@. 14 T4 .86 -12.86 Peak 1aa 77 P
& 1a58a.88 19.58 4,52 62,48 B&E. 18 -5.58 Feak lea 158 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - fmplifier Factor
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:"'hf CERPASS TECHNOLOGY CORP.

Report No.: 23070289-TRFCC02

Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 2, Band 3, CH120
i
QTLE-‘Fel (dBuVim})
a0
20 y pr—— :
FLLU-5G-PEAR- (B1+-83)
ro| TUILI N e R e |
7
o0 | 5G- AVG
50 §
40
30
20
10
0
1000 4000, 8000, 12000, 16000, 20000, 24000, 285000, 32000, 36000, 40000
Fraguancy (MHz)
Fraguancy Factor Reading Level Limit Margin Detector Height Azimuth P/F
[ {MHz ] (dgl (ABEUV)  (dBu¥/m) (dBuYsm) (ds ] fom) (deg)
1 5468, 88 7.45 43.41 58. 86 54,84 -3.14 Ayerage lea 257 P
2 SABE . BE 7.45 56.43 B3 . B8 74,88 -1@.12 Feak 166 57 P
= 3478 .88 7.46 S56.34 63 . &8 G&. 18 -4 ,448 Peak Lea 257 P
4 SeEa ., aa 7.43 #7.91 05,34 286,08 -184d.56 Average 1ea 57 P
5 SEE9 ., ao 743 S8.52 185.595 Zee, ea -94,85 Peak Lo 257 P
b 1l1288.88 17.87 29.78 46,77 54,84 -7.23 Ayerage lea 123 P
7113186 . 08 17.87 42 .94 B8 .81 74,88 -13.5949 Feak 166 123 P
& 1G5deo.a8 21.73 41,26 63,59 G&. 18 -4,21 Peak Lea 244 P

Mote: lewel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor +

cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 3, CH120

|
Q?LMEI (dBu\m)

80

80
7o L
60 1 |
50 §

40

FCC-5G-FEAR-{B1+ Eﬂ
a] i munl M B e N |
7

243-AVG

30
20
10

1000 4000, 20040, 12000. A46000. 20000. 24000. 28000. 32000. 36000. A0DOO
Frequency (MHE)

Frequency Factor Reading Level Linit Margin Detector Height Azimuth P/F

Mo {MHz ) {dB) {dEuV] [dBuVs/m] (dBu¥/m) {dB) {em) {deg)
1 S4o@ .08 F.45 44.16 El.61 4. 68 -2.39 Average laa &4 P
2 54658 .89 F.45 56.29 65.74 74.88 -18. 26 Feak 188 B4 F
H 5478 .86 F.iE SE.38 63.84 B8, 28 -4, 38 Peak laa 64 P
4 Soee .80 F.43 B5.57 93.89 .68 -1e7.8e Average lag 64 F
5 5obe.ad 7.43 94,87 1e2.38 Iee.e@  -97.7@ Peak laa 54 P
& 11236 .66 17.87 3@.42 47 .49 4. 68 -6.51 Avarage 168 713 P
T 1llz@@.88 17.87 43.28 68,27 74,88 -13.73 Feak 188 73 F
B 1la=286.86 11.73 43.249 B .82 B2 38 -4 18 Peak laa 145 P
Note: Lewvel=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 2, Band 3, CH140

ETLethdBuUWT}
Ty
1] i
FCC-5G-PEAK- (B1:B3)
ro| TENUS R AL ], L1H [
g
60 il 5G- AVG
50 4
40
30
20
10

1000 4000. anaan. 12000. 16000. 20000, 24000. 28000. 320000 36000. 40000

Frequency (MHL)
Frequency Factor Reading Level Linit Nargin Detector Height Azimuth PSF
Mo, (MHz ) (dBY  (dBuV]  [dBuvV/m] (dBuVsm)  (dR) Com) {deg)
1 L7860 .68 7.37 B3i.@t Q@ .42 gg. 82 -189.58 Average 1aa 2a5 P
z 5780 .00 7.37 82.561 99,95 lga.ea -198.02 Feak 188 265 P
3 5725.88 7.33 59,872 AR, 35 63 . 28 -1.85 Peak 184 265 P
4 11494 .80 17.31 38,43 47 .74 54,00 -G. 26 Average 10 127 P
5 1lilass.88  17.31 42,81 68.12 .88 -13.88 Peak 1aa 127 P
6 17186 .88 23,13 131.83 66 .85 B8 . 28 -2.14 Peak 182 252 P
Note: Lewvel=Readlng+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode . | Mode 2, Band 3, CH140 :

Level (dBuvim)

a7,
a0

Bg

ol MU T TULT UL LT LT U U

E
il f

FCC-85G-PEAKL (B1-BJ)

N N | S | 9G- AVG
50 4

10
30
20
10

0
1000 4000.  8000. 12000. A46000. 20000. 24000. 28000, 32000. 36000. 40000
Frequency (MHz)

Fregquency Factor Reading L=vel Limit Margin Detector Hesight Azimuth FSF
Ho. [MHz ) (dB) (dBuv) (dBu¥/m) [dBuv/m] (dg) {em) (d=g)
1 576848 .88 737 F4.35 85.72 aa_es -113 28 Ayerags 186 a5 P
2 a7ao0 .68 73T 88.83 95,22 reg.e8 -183.7E8 Feak laa 63 F
3 5725.8a 7.33 27.59 4,92 08,28 -3. 28 Peak laa a5 P
4 11468 .88 17.31 29,42 45,73 4., 88 7.27 Average 18a 78 P
5 1l14@9.88 17.31 4z.16 53.47 74,88 -14.,53 Feak laa e P
& 171&8.88 21323 4 .55 B5 .78 BE. 38 3.412 Peak 186 155 P

Note: Lewvel=Reading+Factor
Margin-Lewvel-Linit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 3, Band 3, CH102

Level {dBuVim)

a7
o0
&0 :
FUL-5G-PEAR- (B1~H3)
10 LU U]
G0 /
5G- AVG
&0 i
40
30
20
10
il
1000 4000, 8000, 12000,  16000. 20000, 24000. 28000. 32000, 36000. 40000
Frequency (MHz)
Frequency  Factor Reading Lewal Limit Margin Detector Height Azimuth P/F
NO. {MHz ) (dE) (aBuvy  (dBuvym)  (dBUWm) {dE) {cm) [deg)
1 S468 .28 ;.45 44 .92 52.37 54 .84 -1.683 Average 184 262 P
2 Sd6E .88 7 .45 EE.B5 b .18 74 .88 -9. 98 Peak 188 a2 P
3 S4TE. 88 T .46 58.69 BE.15 G& .28 -2.85 Peak 188 e P
4 5518, a8 7.47 21.41 B8 .58 2aa.8a -111.12 Lverage 184 62 P
5 S5ig.ae 7 .47 9@.78 98.25 Zea .08 -101.75 Peak 180 262 P
B 1182e.88 16.81 29.75 46.56 54 .84 -7 .44 Average 184 128 P
7 11era@.88 15.81 A2, Bd 59,45 74 .88 -14 .55 Peak 188 1218 P
& 1653E.88 28 .88 4z.78 62.7a G& .28 -5.58 Peak 188 Z46 P
Note: lLevel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 3, CH102

g7 Level (dBuv/m)

a0

280
7o THRHEHR L 10
7

60

FCC-AG-PEAKL. (B1+-B3)

[ | _ _ | _ | G- AVG
a0 f

40
30
20
10

0
1000 4000. g000. 12000. 16000. 20000. 24000. 2B8000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor HRAeading Level Limit Margin Detector Height Azimuth P/F
NG . (KHz ) (dB) (dBuv) (dBuv/m) (dBuV/m) [dB) {cm) [deg}
1 Sd4e8.88 7.45 44 /7 52.12 54 . 88 -1.88 Average laa 59 F
2 5450, 608 7.45 55.19 53,64 74,848 18,36 Peak 1o 53 F
3 Sd4ie.ee 7.46 57.39 g4, 85 BE. 28 -3.35 Pezk Lag 59 F
4 5518, 68 7.47 7316 26.63 206,88 -113%.37 Average 188 = F
=1 551a,. 68 T.47 a5.52 35.79 2oE@.08 -184.21 Peak 1a8 52 F
6 11a28.88 16.81 29,22 4. 83 54, 88 -7.4a7 Average 1o 75 F
7 1llez2e,.ea 16.81 43,89 59.598 74,848 -14.18 Peak 1o 75 F
4 leSz8.88  20.94 47 .86 g, 86 B, 28 -5.34 Pezk Lo 154 F

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Smplifier Factor
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Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 3, Band 3, CH118

07 Level {dBuVW'm}

0

Bl
(U B B e e R
[

G

FCC-5G-PEARK- (B1+B3)

5G. MG

50 |
30
30
20

10

f
1000 4000,  8000. 12000. 15000. 20000. 24000, 28000. 32000, 35000. 40000
Frequency [MHz)

Freguancy  Factor Reading Lewvel Limit MWargin Detector Height Azimuth PSF
N [MHZ ) {dB) {dBuv)  (dBu¥/m)  [cBuV/m] {dB) {om) {d=g)
1 S4649 .88 7.45 44,51 51.76 =4, 88 -2.24 AvErgge 18l 235 P
2 SARA , B8 7.45 Sh.AY Ad 14 74, 88 -9, Bh Peak 181 255 P
3 S470 .08 746 55.92 53,38 &8, 20 -4,B82 Peak lal 255 P
4 L5048 ., B8 7.43 Bh .82 92,45 e, BB -187.55 Average 181 255 P
= LSoa , B F.43 94 .41 1@l .84 1aa, 8a -9E.le Peak 1@l 255 P
5 11158.88 17 .86 29.68 45.74 54,88 -7.26 Average laa 121 F
7 11188.88 17.86 42,77 59,83 74,88 -14.17 Peak 166 121 P
8 16770.08 21.68 42.45 54.13 58. 20 -4.,87 Feak lag 2449 P
Note: Level=Readimg+Factor
Margln=Level-Linit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 3, CH118

Level (dBuVim)

a7,
a0

ga
ro| TNLTHE—AEUE U
7

60
|

FCC-5G-PEAKL (B1-B3)

2G- ANVG

50 i
0

b1
20

10

0
1000 4000, E000. 12000. 15000. 20000. 24000. 23000. 32000, 36000. 40000
Frequency [MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
{0 [MHZ ) (dB) [(ABUNV)  [dBUYSm)  [CBUVSm) (dB) [cm) (d=g)
1 S408.88 745 44 35 51.88 4. 88 -2.28 Averags lea b P
2 Ca68 .88 745 57.13 &4 .58 74,88 -9.42 Peak 186 =1 P
3 478 .88 L 2 -] 30.61 B4, Z7 0&, 28 -3.93 Fe@k laa =1 F
4 5508 .88 743 1.38 B3 .81 e e -116.19 Auerags 186 =13 P
3 3598 .68 743 91.72 93,15 rog.e8 -1e6.B83 Feak laa a1 P
6 11138.88 17.86 29.68 45,66 4. 88 -7.34 Average lea 78 P
7 1llls8.88 17 .85 2.50 E3.&5 74, 88 -14,35 Peak 18a 78 P
& 16778.88 11.68 4z.39 &4 .87 6&. 28 -4.13 Feak laa 154 P
Mote: Lewel=Reading+Factor
Margin=Level-Linit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023

T-FD-511-0 V1.6 Page No. : 78 of 165
FCC ID : SWX-UG3W



.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 3, Band 3, CH134

47 Level (dBuWim)

i
&0
7o/ LI TU Wi ter U U

il

FCC-5G-PEAK- (B1-B3)

23 AV

50 i
40
30
20

10

0
1000  A000. 2000. 12000. 15000, 20000. 24000. 28000. 32000. 36000, A0DOO
Frequency (MHZ)

Freguency Factor Reading Level Limit Mergin Detector Height Azimuth P/F

M. [MHz ) {dB) {dBEUV)  (dBu¥Vi/m) [dBuVsm] {de) {em) {d=g)
1 LE7B . B8 7.36 83.25 9a.61 88 .88 -189,.39 Averags lag 256 P
2z 5678 .88 7.368 92.73 188,89 lga, ea -99,91 Feak laa 256 P
3 5725.88 7.33 S8 .BA B5.19 BE. 28 2.81 Peak lae 25R P
4 11348.88 17.17 28.608 45,77 =4, 88 -8.213 Averags laa 121 P
5 1iz4s.88  17.17 42.78 59,95 7.ee  -14.83 Peak lag 121 P
& 17eld.es 22.12 2.53 65 .65 68,28 2.55 Peak 188 246 P

Note: Lewvel=Reading+Factor
Margin=Level-Limit
Factor-&ntenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 3, CH134
g?LeweudEuwum}

a0
80 . :
FCC-5G-PEAK. (B1-B3)
vo| TLINLTH M N [ L[]
5
50 5G-AVG

20 3

40
30
20

10

0
1000  A000. 2000. 12000. 16000. 20000, 24000. 28000. 32000. 36000. AD000
Frequency (MHZ)

Frequency  Factor Reading Lewel Limit Margin Detector Helght Azimuth P/F

No . {MHz) {dE) fdBuv)  (dBuWsm) (dBuVW/m) {dE) {em) {deg)
1 EETE.BE 7.36 78.99 BE.3E 284 .88 -113.65 Awverage 124 62 P
2 SGTe. e 7.306 88.57 85,23 Zaa.ea -1e4.87 Feak 124 B2 P
3 5715.88 7.33 57.83 RS .1A BE .28 -3 . a4 Peak 188 B2 P
4  11546.860 17.17 29,44 46.61 54 .80 -7.39 Average 186 72 F
5 1134@.88 17.17 42,88 6@ .85 74 .88 -13.95 Peak 180 7 P
& 1781@.88 23.12 A2 .67 B5 .79 63.28 -2.41 Peak 128 155 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP.

Report No.: 23070289-TRFCC02

Power AC 120V / 60Hz

Pol/Phase

VERTICAL

Test Mode Mode 4, Band 3, CH106

Level {dBuvIm)

a7
a0
a0
FCC-5G-PEAK- (B1-B3}
ro| TLHUTTRE_FITLTL L] ] I [ ]
7
60 5G- AV
30 i
40
30
20
10
1000 4000. goo00. 12000. 46000. 20000. 24000, 28004. 32000. 36000. 40000
Frequency (MHL)
Frequency Factor Reading Level Linit Hargin Detector Hedght Azimuth PAF
No.  (MHz) (dB)  (dBuv) [(cBuv/m) (dBuVW/m)  (dB) {em) (deg)
1 Edih .28 7.45 15 .82 E2.47 = e -1.583 Avuerage 18a 253 P
2 5454 .89 T.45 55.94 63,359 74,88 -18.61 Feak 168 253 F
3 478,848 7.40 57.25 B, 71 BE . 28 -3.48 Peak laa 253 P
4 5530.08 744 Fg.a9 85.53 ga.ea -114.47 AVErQEED laa 253 P
5 5536.80 .44 B7.41 94.85 l@a.ee  -1e5.15 Peak lea 253 P
& 1lecs .08 15.82 38 .08 45 .03 = e -7.16 Avuerage 18a 123 P
7 1le6é.88 16.62 42 .48 59.58 7488 -14.7a@ Feak 168 122 F
B 165948.88 28,46 43,86 23,52 BE . 28 -4, hE Peak laa 244 P
Note: Lewel-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 4, Band 3, CH106

grLethdBuvmﬂ

a0

80
o o] Al T B D

&0

FCO-5G-PEAK- (B1-B3)

9G- VG

30
20

10

0
1000  4000. B000. 12000. 16000. 20000. 24000, 220000 32000. 35000, 40000
Frequency (MHz)

Frequency  Factor Reading Level Limit Margln Detector Helght Azimuth P/F

Mo (MHz} [dB) (dBuv)  (dBuvrm)  (dBuv/m) (dB) {em) (deg)
1 Sl6@.68 7.5 4%, 69 51.14 54,08 -2.85 Average  18@ &5 P
2 S5460.00 T.45 55.55 63 .88 74,88 -11.8@ Peak 186 65 F
3 S4768.0a 7.45 56,35 63,81 8,28 -4.39 Peak 184 B5 P
4 5530.00 .44 75.67 B3.11  206.80 -115.89 Average 108 65 P
5 55338.ea 7.a44 85,21 92.85  ZeE.@e -187.33 Peak 1aa a5 F
& 1l8c@.p8 16.81 38,85 46,87 54 .88 -7.13 Average 188 77 P
7 llpde.ee  14.82 43, 58 6@, 48 74,80 -13.68 Peak 126 77 F
B 1659@.88 20.44 42,51 62.97 8,28 -5.23 Peak 188 156 F

MNote: Lewvel-Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - dmplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode . | Mode 4, Band 3, CH122 :

Level (dBuVIim)

97
90

ol WHUCTHE TN T 10 LT, 1111
I 5

&0

FCC-BG-PEAK- (B1-B3)

| 5G-/AVG

50 L1 I | T
40
30
20
10

1000 4000.  8000.  12000Q. 16000, 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth PAF

N, (MHZ) {dE) (dEuV] [CdBuvV/m] (dBuv/m) (dBE) [em) (deg)
1 Selé.pa 742 B1.44 88.85 @@.e@ -111.14 Adverzge 188 258 p
2 SEle. 00 T4 91.44 9B.85 ae.e0 -lel.i14 Peak l@a 258 P
3 5725.pe 7.33 57.64 &4 .97 Ba. 2@ -3.13 Peak 1oa 258 p
4 11226.88 17 .89 3@.42 47 .51 54 .88 -G.48 Averzge 188 123 P
5 11z2Zd.089 17 .49 42,44 59,35 74 .68 -14.4% Feak 188 1z3 F
6 1a838 .86 21.79 47.58 ad .37 ad. 78 -3.83 Peak 166 251 P

Mote: Level-Readings+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode . | Mode 4, Band 3, CH122

97 Level {dBuWim)

90
80

70| T il LML 1
&

&

FCC-5G-PEAK- (B1-B3)

2l3- Avla

50 4
40
30
20

10

0
1000  A000. 2000. 12000. 46000, 20000, 24000. 282000. 32000. 36000. A0DO0Q
Frequency (MHE)

Freguancy Factor Reading Level Limit Margin Detector Height Azimuth P/F

Ho. {MHz ) {dB) (dBuW)  (dBuV/m) [dBuV/m) (dB] {cm) (degl
1 Lela .80 7.42 79.14 86,56 288.08 -113.44 Average 188 =1 P
2 5618 .88 7.42 59.685 ar.ar ie@.a88 -182.93 Peak Lea 65 P
3 5725 .88 7.33 55.54 B2 _E7 BE. 28 -5.33 Pealk 166 BS5 P
4  11228.88 17.85 3o.a7 47 .16 54,08 -6.84 Average Lea 72 P
5 11223.88  17.89 41.71 59. 88 4.8 -14.20 Pealk 1lga 72 P
6 163329.88 21.79 43.14 54,593 68.2 -3.27 Pealk lea 146 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable less - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02
Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Mode 1, Band 3 Straddle Channel,
Test Mode CH144

Level (dBuVim})

ar
a0

80 FCC-5G-PEAK (FSBAND)

70

60 5G-AVG

Sf— D

50
40
30
20
10

0
1000 4000. 2000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Ma. {MHz ) (dB) (dBuv) (dBuv/m) (dBuv/m) (dB) (cm) {deg)
1 54668 .88 7.45 43,55 5l1.688 54,68 -3.88 Average 16 264 P
2 5458 .88 7.45 56.44 63.89 74,88 -18.11 Peak 1ea 264 P
3 547@.ea 7.46 S55.78 64,16 6e. 28 -4 84 Peak laa 264 P
4 5728 .88 7.34 86.69 94,83 2ea.88 -185.97 Average 1ea 264 P
5 5728 .88 7.34 95.89 184,23 288 .88 -85.77 Peak 1ea 264 P
B 5858.88 7.43 43.49 5@.92 54,88 -3.838 Average 1ea 264 P
7 5858.88 7.43 56.49 63.92 122 .28 -58.28 Peak 1ea 264 P
8 11446.88 17.42 32.58 Se.aa 54 .88 -4.,88 Average laa 137 P
9 1144888 17.42 45.21 62.63 74,88 -11.37 Peak 1ea 137 P
la 171c8.8e 23.37 42,22 85.59 6e.28 -2.61 Peak leg 154 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02
Power : | AC 120V / 60Hz Pol/Phase ;| HORIZONTAL
Mode 1, Band 3 Straddle Channel,
Test Mode CH144

QTLHEl (dBuVim})

a0

80 FCC5G-PEAK (FEBAND)

7o

60 | 5G- AVG

50 3
40
30
20
10

1000 4000. 2000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Ma. {MHz ) (dB) (dBuv) {(dBuV/m) (dBuV/m) (dB) {cm) {deg)
1 5458 .88 7.45 43.56 51.81 54,88 -2.99 Average 1a8 BB P
2 5458 .88 7.45 56.51 B63.96 74.88 -18.84 Peak 1a8 BB P
3 5470.68 7.46 56.39 B3.85 6. 28 -4 .35 Peak lea bb P
4 5728.88 7.34 83.15 98.49 2ea.88 -189.51 Average 1a8 BB P
5 5728.88 7.34 93.22 188.56 288,88 -99.44 Peak 1a8 BB P
B S5858.88 7.43 43.67 51.18 54,88 -2.98 Average 1a8 BB P
7 S5858. 88 7.43 S56.84 63.47 122.28 -58.73 Peak laa BB P
8 11448.88 17.42 38.27 47 .69 54,88 -6.31 Average 1a8 197 P
9 11448.88 17.42 43.85 68.47 74.88 -13.53 Peak 1a8 197 P
18 17168.88 23,37 41.21 64,58 68,28 -3.62 Peak 186 311 P

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02
Power ;| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode Mode 2, Band 3 Straddle Channel,
CH144

Level (dBuVim)

ar
a0

80 FCC/5G-PEAK (FSBAND)

To

60 5G-AVG

S5— O

50

40

30

20
10

1000 4000, 2000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Ma. {MHz ) (dB) (dBuv)  (dBuV/m) (dBu¥/m) (dB) {cm) (deg)
1 54658.88 7.45 43.45 58,98 54,88 -3.18 Average laa 268 P
2 54658.88 7.45 56.83 64,28 74,88 -9.72 Peak laa 268 P
3 5478.88 7.46 56.47 63.93 68.28 -4, 27 Peak laa 268 P
4 5728.88 7.34 85.67 93.81 2ea.88 -1856.99 Average laa 268 P
5 5728.88 7.34 95.62 182 .96 288,88 -97 .84 Peak laa 268 P
B 5858.88 7.43 43,32 58.75 54,68 -3.25 Average laa 268 P
7 5858.88 7.43 56.68 64.11 122,28 -58.89 Peak laa 268 P
8 11448.88 17.42 32.54 49,96 54,88 -4.,84 Average laa 139 P
9 11448.88 17.42 42,96 68,38 74,88 -13.62 Peak laa 139 P
18 17168.88 23.37 41.58 64,95 68.28 -3.25 Peak lae 241 P

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02

Power : | AC 120V / 60Hz Pol/Phase ;| HORIZONTAL

Mode 2, Band 3 Straddle Channel,
CH144

Test Mode

g?Level (dBuVim)

90

80 FCC-5G-PEAK (FSBAND)

70

60 5G- AVG

50

40

30

20

10

1000 4000, 3000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Mo. {MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) {cm) (deg)
1 5468.88 7.45 43 .45 58.91 S54.88 -3.89 Average 188 66 P
2 5468.88 7.45 56.58 £3.95 74.88  -18.85 Peak 188 66 P
3  5478.88 7.46 56.45 £3.92 65.28 -4.28 Peak 188 BB P
4 5718.88 7.34 BZ.15 §9.49 288.88 -118.51 Average 1@ BB P
S 5728.88 7.34 91.77 99.11 288.80 -188.80 Peak 188 BB P
& 5858.80 7.43 43.37 58.88 5488 -3.28 Average 1@e BB P
7  5858.80 7.43 55.56 £2.99 122.28 -59.21 Peak 168 BB P
8 1l44@.88 17.42 38.19 47 .61 5488 -5.39 Average 1@e 165 P
9 1l448.88 17.42 43.98 51.32 74.88  -12.58 Peak 168 165 P
18 17168.88  23.37 42.11 65.48 65.28 -2.72 Peak 168 132 P
MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02
Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode Mode 3, Band 3 Straddle Channel,

CH142

g?LeveI (dBuVIim)

ag

80

FCC5G-PEAK (FEBAND)

70

g

60 $ 5G-8VG

50

40

30

20

10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Ma. (MHz) (dB) (dBuV) (dBuV/m}) {dBuV/m) (dB) {cm) {deg)
1 5468 .88 7.45 43,43 58.88 54,88 -3.12 Average laa 265 P
2 S5458.88 7.45 56.55 B4 . 88 74.88 -18.68 Peak 188 265 P
3 5478.86 7.46 56.66 64,12 B8 .28 -4.88 Peak 188 265 P
4 5716.88 7.36 83.53 9@ .89 268.88 -189.11 Average 188 285 P
5 5716.88 7.36 93.386 188,72 208 .60 -99,28 Peak 188 285 P
B S858.808 7.43 43,48 S@.83 54,88 -3.17 Average 188 2865 P
7 S858.808 7.43 55.78@ 63.13 122,28 -59.87 Peak 188 2865 P
5 11428.88 17.37 33.55 S@.92 54,88 -3.88 Average laa 138 P
9 114z2@.88 17.37 42.86 59.43 74 .88 -14 .57 Peak 1 138 P
1@ 17138.88 23.38 41.32 64,62 68.28 -3.58 Peak 1 314 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Mode 3, Band 3 Straddle Channel,
Test Mode CH142

EEI?Le.ﬂ.rel (dBuVim)

a0

80 FCC-5G-PEAK (BSBAND)

7o

&0 | 5G-|AVG

50 ¥
40
30
20
10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Ma. (MHz) (dB) (dBuv) (dBuW/m) (dBuv/m) (dB) {cm) (deg)
1 5458 .88 7.45 43,87 51.32 54,88 -2.68 Average laa 63 P
2 5458 .88 7.45 56.37 B3.82 74,88 -18.18 Peak laa 63 P
E 5478 .88 7.45 56.63 64,89 68.28 -4.11 Peak laa 63 P
4 5718.88 7.36 79.76 87.12 2ea.88 -112.88 Average laa 63 P
5 57le.ee 7.36 89,72 97 .88 2ea.ga -182.92 Peak lae 63 P
B 5858.88 7.43 43,89 51.32 54,88 -2.68 Average laa 63 P
7 5858.88 7.43 56.74 64.17 122.28 -58.83 Peak laa 63 P
& 11428.88 17.37 31.12 48.49 54 .88 -5.51 Average lae 261 P
9 11428.88 17.37 42.94 68.31 74,88 -13.69 Peak laa 261 P
18 17138.88 23.38 42,31 65.61 68.28 -2.59 Peak laa 117 P

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02

Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL

Mode 4, Band 3 Straddle Channel,
CH138

Test Mode

g?Levm:dEuhHm}

a0

80 FCC5G-PEAK (FSBAND)

7o

60

FE— 10

5G-AVG

50

40

30

20
10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Ma. {MHz ) (dB) (dBuV) (dBuv/m) (dBuV/m) (dB) {cm) (deg)
1 54658.88 7.45 44,85 52.38 54,88 -1.78 Average 188 264 P
2 S458 .88 7.45 56.54 63.99 74 .88 -18.81 Peak 1aa 264 P
3 5478.88 7.46 56.58 B4, 84 68,28 -4.16 Peak 188 264 P
4 5698.88 7.37 81.42 88.79 2ea.e8 -111.21 Average 188 264 P
5 5698.88 7.37 91.99 99,36 2e8.88 -188.54 Peak 188 264 P
B 5858.88 7.43 45,85 52.48 54,88 -1.52 Average 188 264 P
7 5858.88 7.43 55.62 63.85 122,28 -59.15 Peak 188 264 P
8 1l338.88 17.26 34,21 51.47 54,88 -2.53 Average 188 139 P
9 1l1338.88 17.26 44,28 61.46 74 .88 -12.54 Peak 188 139 P
18 17878.88 23,22 43,58 67 .82 68,28 -1.18 Peak 188 248 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCCO02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL

Mode 4, Band 3 Straddle Channel,
CH138

Test Mode

QTLHH (dBuVim)

a0

80 FCC-5G-PEAK (FSBAND)

70

60 5G-AVG

Eg— D

50
40
30
20

10

0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. {MHZ ) {dB) {(dBuv) (dBuVs/m) (dBu¥sm) (dB) {cm) {deg)
1 S468. 60 7.45 43,49 S@.94 54,88 -3.86 Average laa B5 P
2 5468 .60 7.45 56.38 B3.83 74,88 -18.17 Peak 188 B5 P
3 5478 .60 7 .48 56.13 B3.59 BE.28 -4.61 Peak 186 B5 P
4 S5698.88 7.37 78.28 85.57 288.88 -114.43 Average 188 B5S P
5 SE98. a8 7.37 38.23 95.608 Zga.ed -184.48 Feak laa 65 P
B S858. a8 7.43 43,55 S@8.98 54,88 -3.82 Average lea 65 P
7 S85a. a8 7.43 56.89 63.52 122.28 -58.68 Peak laa 65 P
8 1138&.88 17 .26 32.31 49,57 54,88 -4.,43 Average laa 147 P
9 11388.89 17 .26 42,68 59.86 74,88 -14.14 Peak 188 147 P
18 17876.08 23.22 43.71 BE.93 BE.28 -1.27 Peak 186 214 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 4, CH149

i
gFlevm[dEuUln}
a0
a0 -
_ FCC-5G-PEAK- (B4)
7o| ML N Y —— H L
a
60 5G- AVG
50
40
30
20
10
0
1000 4000. 2000, 12000, 16000. 20000. 24000, 28000. 32000. 36000. 40000
Freguency (MHz)
Freguency Factocr Readlng Level Limit Margin Detector Helght Azimuth P/F
lo. (MHz ] (de)  (dBu)  (dBuV/m) (dBuVsm) (da) {cm) (deg)
1 SESE.Ba 7.35 E5.3B 52.73 E8.18 -5.47 Peak 166 253 P
2 5768 .88 7.37 63 .78 71.67 185. 18 -34.13 Feak Lea et F
3 5720.80 7.34 75.54 32.88 l118.88 -27.92 Peak 160 268 P
4 5725 .88 7.33 a81.14 88.47 122,18 -33.73 Peak e 268 P
5 5745.88 7.3e 88.26 95.56  2e8.88 -184.44 Average 180 268 P
B 5745 .88 7.38 98.62 1@5.02 288, o8 -04 .23 Feak 1ea 258 P
7 11499 .68 17.63 538 .56 4. 21 34, @8 -3.79 Average Loa 153 F
8 11498.8@ 17.63 471 .89 fE .52 74.88 -13.43 Peak 166 138 p
9 17I35.00 23.62 42 .48 GG, 18 &8, 18 -2.18 Feak Lo 268 P

Mote: Lewel=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 4, CH149

g7 Level {dBuV/m)

a0

80 FCC-5G-PEAK- | B4]
0 HNEn N ——, 8
2

60

ali- AV

a0 T
40
30
20

10

0
1000 4004, 8000,  12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

Frequency  Factor Reading Level Limit Margin Detector Height Azimuth PJ/F
No . {MHz) {dB) [dBuv) {(dBuV/m) {dBuV/m) {dB) {em) {deg)
1 Eata., o 7.35 B4, 89 61.44 58.28 -G5.76 Pzak 188 115 P
2z S7ea. a8 T.37 59,49 66. 56 185.28 -35.34 Pzak 1a8 115 F
3 571@.648 7.34 Ja_ 17 77.61 11@_86 -33.19 P=ak 182 115 F
4 S5715.08 7.33 76.21 83.54 122.28 -38. 66 P=ak 1848 115 P
S 5745.48 7.38 24,64 91.594  228.88 -185.96 Average 184 115 P
& E745. 08 7.38 Q4.7 la2.83 2040 . B -97 .97 Pzak 184 115 P
711494, 88 17.B63 29,38 47 .81 54,88 -5.99 Average 188 &4 P
B 11449888 17 .63 42 .49 RE.13 74 B8 -13 .58 P=ak 188 =h | P
S 17235.84 23.62 42,31 65.93 58.26 -2.27 P=ak 184 154 F

MNote: Level=Reading+Factor
Margin=Level -Limit
Factor=Antenns Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023
T-FD-511-0 V1.6 Page No. : 94 of 165
FCCID : SWX-UG3W



.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 1, Band 4, CH157

Level {dBu\im)

ar
a0
g0 FCC-BG-PEAK- (BY)
70 5] S T A A M
]
12
60 Ha- AG
50 11
410
30
20
10
0
1000 4000, 2000, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz}
Fraquency Factor Readlng Level Limit Margln Detector Helght Azimuth P/F
Ho. {MHz ) (dR] (dBuv)  (dBuW/m)  {dBu¥/m) (dB) {cm) [degl
1 SheEE. B8 .35 53 .89 El. 24 BB, 8@ -6.98 Peak lea BB P
2 STaa. 08 T.37 S54.,12 g1.49 las.1a -43.TL Feak Laa 2685 F
3 572888 7.34 54,85 62,28  118.88 -48 .68 Peak 188 268 P
4 ST725. 00 7.33 56.78 4,11 122. 1@ -SB.29 Feak Laa 268 P
5 57&5.88 71.37 B88.45 95,83 ZIes.es  -184 .17 Average 1ea 168 P
B 5785, B8 7.37 Q9,21 186.58 204, 88 -93.42 Peak lea BB P
7 S858.88 7.43 55.78 63.21 122.18 -56.99 Feak laa 268 F
a8 S855. 88 7.45 55.25 62,7 11a, 38 -48.18 Peak 188 268 P
9 S875. 00 7.54 55.51 53,85 15, e -42.15 Feak Laa 268 P
18 5925.08 7.66 55.18 B2.7 BE. 2@ -5.44 Peak 1ea 268 P
11 11578, 88 17.83 38,27 48,1 4., e -5.o8 Averages laa 123 P
12 1157&.88 17 .83 47,15 59.96 74,88 -14 .84 Feak laa 133 F
13 17355.88 24,47 47 .85 AR, 47 68,28 -1.73 Peak 188 268 P

MNote: Level-Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 4, CH157

Level ([dBuvim)

ar
a0
80 FCC 5G_PEAK. (B4}
70 [ -
60 | 5G- VG
50
40
30
20
10
]
1000 4000. 8000, 12000, 16000, 20000, 24000. 23000. 32000. 36000. 40000
Frequency (MHz}
Frequency Factor FReading Level Limit Margin Detector Height Azimuth P/F
Na. (MHz idg]  (dBuVv) (dBuV/m) (dBu¥/m)  (dB) (cm) [deg)
1 SR5E . B8 7.35 54 .68 BEZ. 83 RE. 18 -6.17 Peak 112 113 2]
2 768 .88 7.37 54,556 61.93 185. 28 -43,27 Peak 112 113 F
3 5728.08 7.34 54,27 6l.61 11a. 88 -49,149 Peak 112 113 P
4 5725.688 7.33 54,35 Bl.69 122,28 -58.51 Peak 112 113 P
=1 53785 .88 7.37 a4 .84 02,21 Zga.ed -187.79 Average 112 113 F
B 5785 .88 7.37 a4 .95 1@2. 33 208 . a8 -97 .aT Peak 112 113 P
T S858.00 7.43 54.71 62.14 122.28 - 58 .80 Peak 112 113 F
8 5855, 88 7.45 55.24 B2.e9 114,88 -48.11 Peak 112 113 P
9 S875 .88 7.54 54.84 62,38 185,28 -42.82 Peak 112 113 P
18 53925 .688 7.06 54 .68 BZ.26 6&. 28 -5.94 Feak 112 113 F
11  11578. 88 17.83 0 .58 A7 .33 54 . BE -6 .BT Lverage 188 20 P
1z 1l157@.e8 17.83 42,15 9,599 T4, 0E -14 .81 Peak Laa (k] F
13 17355.88 24 .42 41.75 B66.17 6. 2@ -1.83 Peak 188 161 P
MNote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - fmplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 4, CH165
QTLE\TEl {dBuYim}
ap
&0 FCLC-5G-PEAR- (B4
70 td
i 3
GO 5G- ANVG
50) [
40
30
20
10
0
1000 4000, B000, 12000, 16000. 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz)
Frequency  Factor Reading Lewval Limit Margin Detsctor Height Azimuth PJF
M. {MHZ} [dB) [CBUVY (dBuvym) (dBuv,/m) (dE) {cm) {deg)
1 S5815.848 7.a2 87,08 94,98 2ee.88  -las.82 Average 1a@ 273 P
2 E825.e8 7.42 o7 .37 185,149 2846 .00 -94 .81 Pzak 188 273 P
3 S55@.08 745 735.88 81.31 127 .78 -4& .89 Feak 188 73 F
4 5855, 88 7.45 78,36 77.81 116&.58 -32.949 Paak 184 e P
5 5375.640 7.54 gl.82 68.56 185,20 -35.64 P=ak 188 273 P
o] 5925.848 /.62 55.21 b2.87 08.28 -5.33 Paak 18¢ 273 P
7 11a58.88 17 .99 28,74 18.73 54,28 -5.27 Avarage 188 144 P
& 1155@.08 17.93 42,25 6. Z2 T4 .08 -15.78 Feak 188 144 F
9 17475.88 25.88 41,35 hE. 35 a8.28 -1.85 Paak 184 169 P

Mote: Lewel-Reading+Factor
Margin=lewvel-Limit
Facrtor=dntenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 4, CH165

gTLe:\reI (dBuVim)
a0
80 -

[ | [ [ [ [ FCC-2G-PEAK- (B4)
ol TN IR PO UL g L |

i

50 BG. WG
50 i
40
30
20
10

0
1000 4000, 8000, 12000, A6000. 20000. 24000, 28000, 32000, 36000. 40000
Frequency (MHz)

Frequency  Factor Reading Level Limit Marzin Detector Height Azimuth BJSF
No. {MHz ] {dB} (dBuV)  (dBu¥/m) {dBu¥/m) {dB] {em) (deg)
1 3825 .88 7.42 g4 .85 92,28 e@.98 -187.71 Average Laa 113 P
2 SH25 .88 .42 04,83 1682 .25 Jea, 88 -97.75 Peak 1ea 113 P
3 Sa5a .00 7.43 70.59 78.02 122,28 -44,18 Peak Log 113 P
q 855,88 7.45 67 .28 4,73 118. 58 -36.87 Peak 168 113 P
= SE75.e8 7.54 E2.11 B5 .68 185,28 -36.52 Peak 166 11z P
6 5325.@8 7 .66 55.48 63 .86 £5. 28 -5.14 Peak 168 113 P
7 1le58.88 17.4849 29,15 47 .14 54, 6 -h.BA hverapge 166 a5 P
8 11c58.88 17.99 47 .86 68 . 85 74.88  -13.35 Peak 166 85 P
O 17475.88 25,88 41 .29 6. 29 B8, 1@ -1.91 Pealk 166 164 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Smplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Sep. 13, 2023
T-FD-511-0 V1.6 Page No. : 98 of 165
FCCID : SWX-UG3W



.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode . | Mode 2, Band 4, CH149

Level (¢BuVim)

ar
a0

20

of TINUCT R AAM T 2071 | e —

g

FCC-AG-PEAK- B4

il 20- AVG

50 T
40
30
20

10

0
1000 40040. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Frequency (MHz)

Frequency  Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F

Mo . (MHZ) =2 [GBUV) (dBuvym) (dBEuv/m) [dE) {cm) (deg)
1 GS558.84 7.35 E4,49 61.84 58.20 -5.36 Paak 1aa 69 p
2 E7 e, pa .37 B2, @9 B9, 45 185,28 -35.74 Pzak 188 29 p
3 5718.88 7.3 73.594 G1.28 11@ .58 -29.52 Feak 188 169 P
4 5715.84 7.33 7847 35 .Be 121 .28 -36 .48 P=ak 188 TEG p
] S745. 048 7 .38 E7 .43 94,73 Zae .89 -183.27 Average 188 169 P
6 G5745.04 7.I8 o7.85 184,35  280.00 -95.65 Paak 1laa E9 p
711404, 08 17 .63 29,38 47 .81 54 .28 -5.99 Average 188 145 p
& 11498.08 17.63 42,84 BE.47 74.88 -13.53 Feak 188 145 P
o 17235.88 23 .82 4@ . 86 [ a8 .28 -3.72 P=ak 18e 185 p

MNote: Level=Reading+Factor
Margin-Lewvel-Limit
Factor=Antenns Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode . | Mode 2, Band 4, CH149

g7Level (dBuvim)

40

80
7ol TUIRTTRE AL HH———H
i

G0

FCC-RG-FEAK- (B4)

2G- AVG

50 T
A0
30
20

10

0
1000 4000, B000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth PFF
Mo, (MHZ ) (dE) (dBUY) (dBuv/n) (dBuv/m) (dB) (cm) (deg)
1 5658 .88 7.35 54.82 a8l1.37 63.28 -B. 83 Feak 184 113 P
2 E7 08 . aa 7.37 EB.57 55.94 185 .28 -39.26 Peak 1646 113 p
3 S7ie.ae 7.34 69.73 f1.87 118.88 -33.73 Feak 188 113 P
4 5725 88 7.33 1466 81.99 12 28 4821 Peak 164 113 p
5 5745 .64 7.8 B83.73 91.83 284.88 -1688.97 Average 184 113 P
B 5745 .08 7.38 93.21 188.51 288 .88 -59, 49 Feak 184 113 P
7 11494 .04 17.62 29.88 47.51 54.88 -5.49 Average 1G4 78 p
& 1149@.98 17.63 42,86 o8 .43 74.89 -15.51 Feak 188 T8 P
9 17235.00 213 .62 48,35 63.97 BE.28 -4, 23 Peak 164 162 p
MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."\f CERPASS TECHNOLOGY CORP. Report No.: 23070289-TRFCC02
Power ;| AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 2, Band 4, CH157

Level {dBu'Vim)

a7
a0
a0
FCC-AG-PEAK- (B4
ro| MUK [ BT R L1
- 12
5G- AVG
50 1
40
30
20
10
i
1000 4000. 5000. 12000, 16000. 20000, 24000, 25000. 32000. 36000, 40000
Frequency (MHz)
Frequency Factor FHReading Leval Limit Margin Detector Height Azimuth PJF
Ho. (HHz ) (dE) (dEuv)  (dBuvsm) (dBuV/m) [dB) {cm) rdeg]
1 5658, 68 7.35 53.81 6l.16 bE. 2@ -7 .84 Peak 186 274 P
2 5786 .80 7.37 54.82 El.39 185, 2@ -43 .81 Pezk 168 74 F
5 5T28.68 7.54 57.31 G4, 65 116.58 -4G5.15 Fegk lad 274 F
4 5725, 68 7.33 57.a7 B, 48 122,28 -57 .84 Peak 188 274 F
5 G57E5.60 7.37 83.34 85.71 208.88 -194.29 Average 108 274 F
B 57E85.68 T.37 95.15 185,52 206 .88 -94 .48 Peak 186 274 P
7 S358. 88 7.43 E8.497 EG. 48 122,28 -55 .88 Peak 168 74 F
5] 5355.60 T.45 533.73 63.18 116.58 -47 .62 Fegk laa 274 F
9 5875, 68 7.54 55.21 62.75 185,28 -41.45 Pezk 188 274 F
18 5925.60 7.66 54.51 62.17 68. 28 -5.83 Peak 108 274 F
11 11576, 68 17.83 38.48 48,31 54,88 -5.64 Average 166 148 F
12 11578, 68 17 .83 A2 .63 Bl A5 74 .88 -13.54 Peak 168 148 F
13 17355.@8 24 .42 48,49 64,91 GE. 28 -3.29 Fegk laa 262 F
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifler Factor
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